PARTS MANUAL

C-2140A GRAIN DRYERS

Division of ffi Corporation

00000000000000 .® |ndianapolis, IN 46203

(© 1997 ffi Corporation Printed in U.S.A

"



CONTENTS

MAIN STRUCTURE ASSEMBLY
Fig. 1 Main Assembly ....... ... .. ... ... . 2
Fig. 2 Shell Subassembly ............... PP 5

AUGER and METER ROLL SYSTEMS

Fig. 3 Wet Bin and Top Auger Assembly . .............. 8
Fig. 4 TopAugerDrive ............................ 10
Fig. 5 WetBin LiftAssembly .. ... ... ... ... .. .. .. 12
Fig. 6 Bottom Auger and Cleanout Assembly . . .. ....... 13
Fig. 7 Bottom Auger Drive . . ......... T 16
Fig. 8 Hinged Fast-Trip Cleanout Assembly . ........... 18
Fig. 9 Meter RollAssembly . ........................ 19
Fig. 10 SCRDrive System . ........ ... ... ... .. ... 21
Fig. 11 SCR Motor, Gearbox and BeltDrive . .. .......... 22

CONTROLS BOXES and ELECTRICAL SYSTEMS

Fig. 12 ASC/PSC Control Box Shell Assembly .......... 23
Fig. 13 230V Power Panel Assembly ................. 25
Fig. 14 460V Power Panel Assembly ................. 27
Fig. 156 ASC Control Chassis Assembly ................ 29
Fig. 16 Temperature Control and Conduit Assemblies . ... 32

FAN-HEATER ASSEMBLIES

Fig. 17 Lower Fan-Heater Assembly .................. 35
Fig. 18 Lower Fan-Heater ControlBox . ................ 39
Fig. 19 Lower Fan-Heater Plumbing - LP Models ........ 41
Fig. 20 Lower Fan-Heater Plumbing - Natural Gas Models . 43
Fig. 21 Upper Fan-Heater Assembly .................. 45
Fig. 22 Upper Fan-Heater ControlBox .. ............... 48
Fig. 23 Upper Fan-Heater Plumbing .. ................. 49
FUEL SUPPLY SYSTEM

Fig. 24 Liquid Propane Fuel Manifold . ................. 51
Fig. 25 Natural Gas Fuel Manifold .................... 53
TRANSPORT ASSEMBLY

Fig. 26 Transport Assembly . ......... ... .. ... ... ... 55
HARDWARE ABBREVIATIONCODES .................... 56

Copyright © 1997 by ffi Corporation. All rights reserved. No part of this publication may be used or reproduced in any form or by any
means without prior permission. Failure to comply with this notice is a violation of United States copyright laws.



FIG. 1

z
3

mmﬂ\lmmmhwuwwmwmm—a'

C2140A3-4V-LP
C2140A3-4V-N
C2140A3-2V-LP
C2140A3-2V-N

Part No.
415-2905-8
U1028C3-4V-LP
U1028C3-4V-N
U1028C3-2V-LP
U1028C3-2V-N
U2539C3-4V-LP
U2539C3-4V-N
U2539C3-2V-LP
U2539C3-2V-N
415-1284-9
415-2872-0
415-2933-0
415-2932-2
777-2116-5
777-1846-8
415-2926-4
777-1848-4
415-2838-1
777-1850-0
777-2118-1
777-1855-9
777-1854-2
420-1296-3
415-2221-0
329-1042-4
329-1043-2
401-3401-7
325-2185-8
323-1063-3
401-3929-7
401-3999-0
323-1066-6
323-1028-6
325-1664-3
005-1013-1
325-17484
415-3028-8
323-1061-7
323-1062-5
325-1943-1
410-1116-4
420-1090-0
325-1720-3
410-1039-8
401-3934-7
401-3936-2
401-39354
325-1718-7
325-1978-7
410-1577-7
410-1695-7
415-1113-0
325-1666-8
401-1733-5
401-2518-9
004-1005-0
410-1246-9
401-3418-1
410-1691-6
401-1659-2
401-3415-7
325-1934-0
325-1972-0

MAIN ASSEMBLY

PORTABLE DRYER -460V 3-PHASE LP ............ X
PORTABLE DRYER - 460V 3-PHASE NAT. GAS ....... -
PORTABLE DRYER -230V3-PHASE LP ............. -
PORTABLE DRYER - 230V 3-PHASE NAT. GAS ....... -

Description . ........ ... .. ... ... Qty.
SHELL SUB ASSEMBLY C-2140A ................. 1
FAN HEATER ASSY. (28") - 440V3PHLP ........... 1

FAN HEATER ASSY. (28") -440V3PHN ... .......... -
FAN HEATER ASSY. (28")-220V3PHLP ............ -
FAN HEATER ASSY. (28")-220V3PHN ............. -
FAN HEATER ASSY. (39") - 440V3PHLP ........... 1
FAN HEATER ASSY. (39") -440V3PHN ............. -
FAN HEATER ASSY. (39") - 220V 3PHLP ............ -
FAN HEATER ASSY. (39") -220V3PHN ... .......... -

CONTROL BOX ASSEMBLY ... ................... 1
ASC CONTROL PANEL COMPONENTS ............. 1
PSC POWER CHASSIS ASSY. 460V 3PH ........... 1
PSC POWER CHASSIS ASSY. 230V3PH ............ -
TEMP CONTROL & COND ASSY. - 39 440V . ........ 1
TEMP CONTROL & COND ASSY. -3¢ 220V ... ....... -
WET BIN AUGER SUB ASSY. . ................... 1
TOPAUGER DRIVE ... . ... ... .. .. ... ... 1
WET BINPARTS PKG .. ... ... .................. 1
BOTTOM AUGER & CLEANOUT PARTS ............ 1
PARTS ASSY. - METER ROLL/BOTTOM AUGER .. .... 1
FUEL MANIFOLD ASSY. - NATL GAS .. ............ -
FUEL MANIFOLD ASSY. -LP ... ... ... .. ... ..... 1
DECAL - C2140A ... ... . ... .. e 1
WET BIN LIFT ASSY. ... ... .. 2
PLENUM DIVIDER .......... ... ... ... on 24
PLENUMDIVIDER END . ................ .ot 2
HINGED PLENUM CLOSURE DOOR . ............. 13
SERVICE TOOL -DAMPER ... ................... 2
DECAL-SERVICE TOOL ............ ... 2
END PANEL - FRONT .. ........................ 1
END PANEL -BACK . . ... ... .. ...t 1
DECAL-WARNING (SHIELDS) .................... 3
DECAL-CAUTION (BELT GUARD) ................. 3
REAR ACCESS DOOR ASSY . .................... 2
ANGLE RING - 24" (REAR ACCESS DOOR) .......... 2
LADDER STAND-OFF . .. .......... ... ..o 6
LADDER ASSEMBLY . ........... ... ........... 1
DECAL -FFLOGO ..... ... ... 1
DECAL -FARM FANSINC ... ... ... ............. 1
INSPECTION COVER -FRONT ... ................. 1
HITCH WELDMENT .. ............. . ... ... 1
DECAL -TOWING INFO . . .......... ...t 1
TONGUE WELDMENT ... ....................... 1
FRONT DIAGONAL SUPPORT WELDMENT .. ........ 2
PANEL - FRONT FAN/HEATER . .................. 1
ANGLE SUPPORT -RH ....... ... ... . ..ot 1
ANGLE SUPPORT -LH ......... ... ... 1
MOUNTING BRACKET (CONTROL BOX) ............ 2
MOUNTING BRACKET - LADDER ................. 2
LADDER ASSEMBLY (12') ........... ...t 1
AIR MIXER SHROUD WELDMENT . ................ 2
CONDUIT ASSY. -GASMETER . ... ............... 1
BOTTOM AUGER DRIVE SHIELD .. ............... 1
SPACER . . ... 2
METER ROLLSHIELD ............. ... ... 1
VENTURI 28" (U, SH) .. ...t 1
GUARD 28" BASKET .. ........ ...ttt .. 1
VENTURI 38" . ... 1
GUARD 39"BASKET .......... ... 1
GUARD CENTER CAP ffLOGO ................... 2
UPPER FAN HEATER SUPPORT ... ............... 1
ACCESS DOOR ... ... . 26
DOOR LATCH -METER ROLL .. .............. ... 52

2.

€
€
e e e e & X

—_

NaANN 2 a2 AN a2 a@dNNWW = =2RNNWONAEN =, =33 a a2 = aaa,

NO 2N = 2 a2 a2

[$,3,8]

-

N D2AaANANN == AN = A aaaaadNNWOW==2NNWRNAEN =S 2 2 2 g, -y,

NO =N — = 2

[$,0,8)

3
oo = a0 =E X o

N

-
PN a2 a2l a2 a2 adNNNWW a2 NNWRNEN 2 = a2 a o, a oy,

-

NO 2N - o ded a ) 2N

[ 0,8)



wn
o]

;N-<><§<C—l(hxlO'UOZZ'_7<‘-"IC)'"ITIOOUJ)

325-1917-5

090-1070-3
090-1037-0
092-1008-9
090-1492-9
090-1200-6
096-1015-5
090-1086-9
091-1055-2
092-1011-3
091-1051-1
090-1107-3
090-1439-0
090-1117-2
090-1105-7
090-1124-8
090-1082-8
091-1060-2
091-1065-1
091-1062-8
092-10154
090-1291-5
090-1072-9
092-1027-9
092-1028-7
090-1086-9
090-1092-7
090-1290-7
092-1016-2
090-1115-6
090-1066-1
092-1006-3
062-1015-7
091-1036-2
091-1040-4
090-1360-8
093-1012-9

DRYER FRONT

Fig. 1

TROUGH WELDMENT ... ... ................... 26

HHCS 5/16"-18 x 3/4" 5 .......... e AR
HEX NUT 5/16"-18 ... ... .. ... ... ... ... ... ... AR
WASHER FLAT-5/16" .. ........ ... ............. AR
HFST 6/16" x 3/4" A . ....... ... ... .. ... .. ..... 12
HHST 5/16" x3/4" B ........ ... ... ............ 10
STAP 1/4" x 3/4" WWASHER A .. ... ............. 34
HHCS 3/8"16 x 1" 5 . ... ... ... ... . ... ........ 41
ESNA 3/8™16 .. ... ... ... ... ... ... .. ... 49
WASHER-FLAT 3/8" . ... ... ... ... ... ... ........ 90
ESNA 5/16"18 . .. ... ... .. ... ... .. 21
HHCS 1/2"13 x2" § ... ... .. ... .. ... ... ... .... 6
HHCS 6/8"-11 x21/2". 5 ....... ... ... .. ......... 2
HHCS 5/8"11x2" 5 ... .. ... ... ... ... ........ 2
HHCS 1/2"13 x11/2" 5 ... . ... ... ... ... ..... 3
HHCS 3/4"10x6" 5 ........ . ... ... ... ... .... 1
HHCS 5/16"-18 x4 12" 5 .. ... ................... 6
ESNA 1/2"13 .. .. . 10
ESNA 3/4"10 . .. ... .. 1
ESNA 5/8"11 . . . . 4
WASHER-FLAT 172" ... ... ... ... ... ... ... ... 6
CBLT 5/16"-18 x 3/4" 5 .. ... ... ... ... ... ...... 6
HHCS 5/16"18 x 1" 5 .. ... ... ... ... ... .... 1
WASHER-LOCK 5/16" . ... ... ... ............. 86
WASHER-SPLIT LOCK 3/8" . ..................... 9
NUT-3/8"16 . ... ... .. . 13
HHCS 3/8"-16 x 2 1/4" ... ... ... ... ... . ........ 2
CBLT 5/16"-18 x 1/2" . .. ... . ... .. . . ... 24
WASHER-FLAT 5/8" . ........................... 8
HHCS 5/8"11 x1.5" . ... ... ... ... ... ... .. ....... 2
HHCS 1/4-20x3/4 5 4
WASHER FLAT 1/4 ... ... ... ... ... ... .. ....... 8
RUBBER WASHER .. ......................... 16
HEXNUT 1/4-20 . .. ... .. .. .. . . ... 4
HEX NUT 3/816 . ......... .. ... ... ... 76
HHCS 3/8-16x1-1/2 S 16
HAIRPIN3/32x2 ... ... ... ... . 52

Main assembly, p. 2 of 3 3p-0194

SECTION A=A

O —-=>WwWNN

—

0 —
OO -0 H -

-
N W

24

OO —=WwWMNNO

—_

N - o —
OANOEANWOD 2O H -

n
(<)

a2 D>
N8&2¥3R23 2

—_
DD 200D =2WNNO

N - 0 —
OHANOENWOOO—



Sia

Y=
L.L.-. ‘I T
8 8% g :
= 9@9@.@ AEE
2 @AY GEOE

Fig.1 Main assembly, p. 30f3  o1s



FIG. 2 SHELL SUBASSEMBLY

415-2905-8 C-2140A SHELL SUBASSEMBLY
Item  Part No. Description . . ... ... Qty.
1 406-1791-2 SIDERAIL-26FTRH ... ... ... 2
2 325-1281-6 FRAME TIE ANGLE .. .. ... . ... ... ... .. 2
3 325-1770-8 ADJUSTMENT BRACKET . . . ...... .. ... .. 2
4 325-1705-4 STRAIGHT UPRIGHT LEG ... ...................... 20
5 325-1704-7 TAPERED UPRIGHT LEG ... . ........ ... ... ... ...... 8
6 TK-400 4-AXLE TRANSPORT KIT ... ... ... ... .. ... ... ... Ref
7 401-3607-9 GUSSET -BODY TIE-IN .. .. ....................... 28
8 325-2008-2 GARNER BULKHEAD . ... ... ... ... ... .. ... ... ... 24
9 325-2009-0 COLUMN BULKHEAD .. ....... ... ... . 24
10 325-2007-4 HOPPER BULKHEAD .. . ............. .. .. ... ..... 24
11 325-1910-0 OUTSIDE WALL SHEET .. ......... ... . ........... 26
12 325-1909-2 ROOF SHEET (PERFORATED) ... ................... 26
13 329-1049-9 TOP EDGE ANGLE . ... .. ... ... ... 2
14 329-1053-1 TOP EDGE ANGLE . . ... ................ ... .. ...... 4
15 329-1071-3 ANGLE SPLICE . . . ... ... . e 4
16 329-1040-8 ANGLE GUSSET -RH . ... ... ... ... ... .. ...... 2
17 329-1041-6 ANGLE GUSSET -LH .. .................. ... ...... 26
18 325-1748-4 LADDER STAND-OFF . ... .. ... ... i 32
19 325-2044-7 FOOT REST - 120" LONG ... . . ... ... ............... 4
20 329-1119-0 FOOT REST -96"LONG . . ... ... ... ................. 4
21 329-1055-6 WET BIN SIDE SECTION o 23
22 420-1264-1 DECAL - LIFTING "M" o 2
23 329-1056-4 WET BIN SIDE SECTION .. .. ... .. e 2
24 325-1927-4 CONNECTOR SHEET ... ... ... . ... ... ... . ........ 26
25 325-1911-8 PLENUM TOP SHEET (PERFORATED) ................ 26
26 325-1920-9 PLENUM SIDE & BOTTOM (PERFORATED) . ........... 26
27 410-1701-3 METER ROLL SHIELD ASSY. . ...... . ... ... .. ...... 26
27A  329-1195-0 METER ROLL UPPER SHIELD .. ... .............. 1 EA.
27B  329-1197-6 METER ROLL ADJUSTMENT DAMPER . . .......... 1 EA.
27C  329-1196-8 COLUMN CLEANOUT COVER ... .. ... ... ....... 1 EA.
28 325-1936-5 COLUMN END -RH, FRONT . . .................... o1
29 325-1937-3 COLUMN END -LH, REAR .. ..................... ... 1
30 325-1935-7 COLUMN END ... ... .. .. 2
31 325-1716-1 HITCH BRACKET -RH . ... ... ... ... ... ... 1
32 325-1717-9 HITCH BRACKET -LH ... ... ... ... . 1
34 401-4113-7 PANEL -WETBINSIDE . ........................... 1
35 401-4112-9 GUARD -SENSOR ... ... ... ... ... 1
36 40141111 PLATE - SENSOR COVER .. ........ .. ... . ... ....... 1
37 401-4195-4 GATE - GRAIN SAMPLE . ... .. ... .. .. ... ... .. ... .. 1
38 401-3638-4 CRANE BRACKET ... . ... .. . . ... ... 4
39 325-2059-5 SPREADER BAR . ... .. .. ... ... 2
A 090-1101-6 HHCS 7/16-14 x 1-1/2 ... ... ... .. ... . .. 66
B 090-1086-9 HHCS 3/8-16 x 1 . ... ... ... .. 444
Cc 090-1070-3 HHCS 5/16-18 x 3/4 . . . . . . ... .. 1334
D 090-1134-7 TRSS 5/16-18 x 3/4 . . .. . ... ... 240
E 091-1057-8 ESNA NUT 7/16-14 . . . ... .. ... ... 66
F 091-1055-2 ESNA NUT 3/8-16 .. . . .. e 444
G 091-1037-0 HEX NUT 5/16-18 . . . ... . ... 1496
H 092-1011-3 WASHER, FLAT 3/8 .. . . . .. 360
J 091-1051-1 ESNA NUT 5/16-18 . . . . ... ... e 78
K 092-1008-9 WASHER, FLAT 5/16 . . .. ... ... .. ... 2910
L 090-1107-3 HHCS 1/2-13 X2 ... 4
M 091-1060-2 ESNA NUT 1/2-13 . . 4
N 090-1198-2 HHST 174 x 112 B . . . .. 8

5.



n
o
(9]
I
M

23)

SEE ——_ - — .__iﬁ
VIEW e D \\ :
f R \\N”l: P N P Py w *
(30) S| . . . .
1
O\ +
“ b : “«
|
1]
o | - ) o
- ‘l “ ™ «
1 ; ‘
1 T~
=== OO ,

O [T
@
%
o
3

p:
7
\

SN WP F S ‘;.;.:

e

AN AR
e e -

BN 4
} Y v
r l’
METER ROLLS AND AUGER

SEE VIEW @ c—/ SHOWN FOR REF. ONLY.

Fig. 2 Shell subassembly, p. 2 of 3 300175

-6-



v

VIEW @ B-B

VIEW @ C VIEW

Fig. 2 Shell subassembly, p. 3 of 3 30-0175

_7-




FIG. 3 WET BIN and TOP AUGER ASSEMBLY

3
3

(.O(IJ\IO'DU’IAQ)N—*I

§<C—1(I);UTIZ§f_7<LIG)TImOOUJ)>

415-2926-4

Part No.

410-1693-2
410-1593-4
410-1594-2
320-1075-3
019-1019-9
325-2042-1
313-1032-9
325-1822-7
313-1039-4
401-4056-8
329-1051-5
401-4055-0
329-1069-7
329-1102-6
329-1103-4
329-1061-4
017-1004-5
017-1006-0
329-1059-8
329-1067-1
329-1068-9
323-1028-6
323-1066-6
329-1046-5
401-1207-0
017-1024-3
329-1104-2
325-1446-5
329-1101-8
401-4051-9
401-2124-6
401-2125-3
401-3411-6
325-1441-6
325-1452-3
329-1089-5
329-1091-1
329-1090-3
329-1093-7

093-1027-7
093-1015-2
090-1029-9
090-1329-3
092-1011-3
091-1055-2
090-1294-9
091-1051-1
091-1037-0
090-1070-3
092-1008-9
090-1327-7
092-1015-4
091-1060-2
090-1086-9
096-1015-5
090-1291-5
092-1027-9
094-1009-3
090-1088-5

C-2140A WET BIN AUGER SUBASSEMBLY

Description . ... . ... ... ... Qty.
AUGER WELDMENT - 118" . . . .. . ... .. 1
AUGER WELDMENT - 118" . . . .. ... .. . 1
AUGER WELDMENT -93" . . ... . ... ... . 1
COUPLER . . .. . 2
MACHINE BUSHING ... ... .. . ... ... .. ... .. ... ... 4
STUB SHAFT . . . . 1
BEARING HANGER . . . . .. L 4
HANGER BRACE ... ... .. . . . i 4
WOOD BEARING . . ... ... . . 4
AUGER TROUGH SIDE - 96" . ... ... ... ... ........... 2
AUGER TROUGH SIDE = . ... ...... ... 2
AUGER TROUGH SIDE - 120" . .. . ... .. e 2
TROUGH SPLICE . .. ... . . 4
CENTER GUSSET -RH .. . .. ... . . . 4
CENTER GUSSET -LH ....... . e 4
HOUSING WELDMENT . . ... ... ... .. 2
BALL BEARING 1-1/2" . . . 2
FLANGETTE - 1-1/2" . . . e 4
WET BIN END . . . .. .. 2
HOUSING HINGE, RH . ... . ... . .. .. . 2
HOUSING HINGE, LH .. ... ... . ... 2
DECAL - BELT GUARD .. FE 1
DECAL - SHIELDS . . . .. ... . .. ... ... . ... ... o1
PADDLE WELDMENT . .. . .. .. . ... 1
SWITCH SHAFT . . ... .. 1
BEARING NYLINER . ... .. . .. . ... 2
ATTACH BRACKET . ... ... . . 4
CENTER BEARING SUPPORT .. ... .................. 2
STABILIZER BEAM . . .. ... ... .. 2
AUGER TROUGH ... ... ... . . . 1
TAPERED AUGER TROUGH . ............ .. .......... 1
SUPPORT STRAP . . . .. . e 4
AUGER COVER - 112" . 1
AUGER COVER -92" . ... . . . . 1
AUGER COVER - 74" . . . ... i 1
HANGER BRACKET . . . ... . .. . . 14
HAND RAIL .. 4
HAND RAIL - 120" . . . . 2
FILL HOPPER ASSEMBLY . ... . . ... ... .. . ... .. ... 1
Clevis Pin, 7/16 x 2-14" . . .. ... ... ... 10
Cotter Pin 1/8 x 3/4" . . .. . . . . . .. 10
HHCS 3/8-16 x 1-1/4 5 .. . . ... ... ... ... 2
HHCS 3/8-16 X2 5 .. . . . i 2
Washer, Flat 3/8 . . . . . ... . . . . .. 20
ESNA Nut 3/8-16 . . . . . . .. . 8
CBLT 5/16-18 x 1-1/2 [ 2R 4
ESNA Nut 5/16-18 . . . .. . . . . . 4
Hex Nut 5/16-18 . . . . . . . .. . . 92
HHCS 5/16-18 x3/4 5 .. . . . ... . ... ... 112
Washer, Flat 5/16 . . . . ... .. ... ... . 136
HHCS 1/2-13 x1-1/4 5 .. . . .. 8
Washer, Flat 1/2 . . .. .. 16
ESNA Nut 1/2-13 . . . . 8
HHCS 3/8-16 x 1 [ R 4
STAP 1/4 x 314 A .. .. 72
CBLT 5/16-18 x3/4 5 ... . . . ... .. . .. 20
Washer, Lock 5/16 . . . . . ... ... 20
Key, 3/8 x 3/8 x 2-1/2" ... ... 1
HHCS 3/8-16 x 1-1/4 5. . . . . . . . 4




S W3L1 “SA3¥DS dvis
o¥/1 804 ASSY LV
B8E 3 LE SW3LI NI

(VIO ¥02° )98 1113a

TIVL30 130V J3ONYH

(S32vd €
TIV130 1¥304dNS ONTAv3E 339NV

V-v © MIA

OOCJOCORNORC

3D-0170

Fig. 3 Wet bin & top auger assy., p. 2 of 2




FIG. 4 TOP AUGER DRIVE

3
3

mumwaum-'

FrXCTIE@TMMOO®>»

Part No.

329-1060-6
329-1064-8
018-1035-7
019-1024-9
020-1022-1
018-1045-6
019-1023-1
322-1032-0
777-1848-4
329-1035-8
329-1096-0
329-1097-8
002-1069-0
094-1009-3
329-1073-9
329-1074-7
323-1028-6
323-1066-6

090-1070-3
092-1008-9
091-1037-0
090-1311-1
092-1011-3
091-1040-4
090-1291-5
090-1016-6
096-1015-5
093-1033-5
090-1086-9
091-1055-2

C2140A Top Auger Drive . .......... ... s X
DesCription . . .. ... ... Qty.
BELT GUARD . . . . . . . 1
BELT GUARD . . ... . . . 1
AUGER SHAFT SHEAVE 2TB184 ... ... ............... 1
AUGER SHAFT BUSHING Q1-1-1/2 ... ... ... ... ..... 1
BELT BX120 (2 BELTS REQUIRED) . .................. 2
AUGER MOTOR SHEAVE 2BK40H .. .................. 1
AUGER MOTOR BUSHING H-1-3/8 ... ................. 1
SPACER . . . . 2
C-2140A TOP AUGER DRIVE ASSEMBLY
MOTOR MOUNT WELDMENT .. ... ... ... ......... 1
BELT ADJUSTER . . . ... e 1
ANCHOR BRACKET . . . . . . . e 1
MOTOR, 10HP 3PH 1750 RPM . . . . . ... ... ... . ... ... 1
KEY 3/8 x 3/18 X 2-1/2 . . . . e 1
BELT GUARD BRACKET .. . ... . i 1
BELT GUARD SPACER . ... .. . . . i 1
DECAL - CAUTION BELT GUARD .. ....... ... ... ....... 1
DECAL - WARNING SHIELDS ... . ... ... ... ........ 1
HHCS 5/16-18x3/4 . . . . . . . .. . e 68
Flatwasher 5/16 .. . . .. . . . ... 164
Hex nut 5/16-18 .. .. ... .. F 106
CBLT 3/8-16X6-1/2 . . . . 2
Flatwasher 3/8 . .. . . . . . . . e 7
Hex nut 3/8-16 . . . . . . . . . e 5
CBLT 5/16-18x3/4 . . . . . . 39
HHCS 5/16-18x1-3/4 . . . . . . . . . 1
STAP 1/4x3/4 with washer . . ... .................... 232
Cotter pin 5/16x1-11/16 . ... ........ . ... ... ... 1
HHCS 3/8-16X1 . . . 11
ESNA 3/8-16 . . . . o 11

-10-

L~




TOPAUGER.DS4

Fig. 4 Top auger drive, p. 2 of 2

-11-




FIG. 5 WET BIN LIFT ASSEMBLY

415-2221-0 C-2140A WET BIN LIFT SUBASSEMBLY . ... ... ... ... 2
ltem  Part No. Description . . ... ... ... Qty. —
1 329-1076-2 CENTER SUPPORT ... . ... ... ... 2
2 329-1086-1 MOUNTING BASE . .. ... . ... . .. ... 2
3 329-1085-3 TURNBUCKLE EAR . ... ... ... ... ... . ... .......... 2
4 065-1020-0 TURNBUCKLE . ... ... ... . .. ... .. .. .. ... ... . ... 2
5 329-1087-9 MOUNTING ANGLE . .. ... ... ... ... ... ... ..... 2
8 329-1088-7 TIECHANNEL . ... ... .. ... ... ... .. . 1
A 090-1085-1 HHCS 3/8-16x3/4 . .. . .. .. .. ... . .. ... AR
B 090-1070-3 HHCS 5/16-18x3/4 . . ... ... .. .... ... ... ... .. ...... AR
c 092-1011-3 Flatwasher 3/8 .. ... .. .. . ... ... ... . ... ... ... ... AR
D 092-1008-9 Flatwasher 5/16 .. ... ... .. .. .. .. ... .. . ... .. .. .. ... AR
E 092-1015-4 Flatwasher 1/2 .. ... ... .. ... .. ... ... ... .. ...... .. AR
F 091-1051-1 ESNA 5/16-18 .. .. ... ... ... AR
G 091-1055-2 ESNA 3/8-16 ... .. . .. . AR
H 090-1109-9 HHCS 1/2-13x2-1/4 .. . ... .. ... ... .. .. AR
J 091-1060-2 ESNA 1/2-13 . ... AR
K 092-1028-7 Split lockwasher 3/8 . . ... ... ... ... ... ... AR
000
ASSEMBLE (4) PLACES
e LR “
™~ IN UPRIGHT POSITION
TURNBUCKLE
IN FOLDED POSITION
~
AR
\\

DY ’
0000 - ’
~ WBLIFT.DS4 ~

Fig. 5 Wet bin lift assembly

-12-




FIG. 6 BOTTOM AUGER and CLEANOUT ASSEMBLY

3
3

(DO)\IO')U!AMN—*I

;N-<><E<C—|UJ;U'UZ§"7§‘—IC)TIFTIDOW>

> > > >
mooOm

777-1850-0 C-2140A UNLOAD AUGER and CLEANOUT ............. X
Part No. Description . .. ... ... Qty.
410-1787-2 DISCHARGE EXTENSION TUBE ... ................... 1
401-3810-9 DISCHARGE BOX COVER - 10" . ... .................. 1
017-1023-5 BRONZE BEARING .. .. ............ ... ............ 2
401-3808-3 STEP, DISCHARGE ... ........... ... ... 1
410-1289-9 TUBE WELDMENT - COLLECT-A-SAMPLE ... ........... 1
420-1171-8 DECAL, SAMPLE SCALE . .................. ......... 1
329-1179-4 AUGER SHAFT GUARD . :..............viiinnn.. 1
017-1004-5 BALL BEARING 1-1/2" . .. ... . ... 2
017-1006-0 FLANGETTE 1-1/2" . ... .. 4
410-1584-3 AUGER WELDMENT - 27" . ... .. ... . ... .. ... . ... 1
410-15934 AUGER WELDMENT -94" ... .. ... ... .. .............. 1
325-1906-8 MOUNTING PLATE WELDMENT .. .................... 1
325-1688-2 ANGLE BRACKET ... ... ... ... ... .. 2
019-1019-9 MACHINE BUSHING .. ......... ... ... ... ... ....... 6
313-1039-4 ARGUTO WOOD BEARING ... ....................... 3
320-1075-3 COUPLER . . . . . 3
313-1064-2 BEARING HANGER -4-3/8" .. .. ... ... ... ... ... ....... 6
401-3559-2 HANGER BRACE -LONG . .......................... 6
325-1418-4 SHIM - BEARING HANGER . ... ... ... ... . .......... 2
325-1640-3 BEARING SEAL PLATE . ...... ... ... ... ... .......... 2
325-1219-6 SPACER PLATE - BEARING HANGER ................ 2
410-1693-2 AUGER WELDMENT - 118" ... .. ... ... ... ... ...... 1
410-1595-9 AUGER WELDMENT -93" ... ... ... ... .. ... ........ 1
325-1908-4 BEARING PLATE - BOTTOM ... . ... ... ... ... ...... 1
325-1417-6 TIEANGLE . .. ... 4
415-2227-7 CLEAN-OUT HATCH SUBASSEMBLY., 5-DOOR (See Fig. 8) . 1
415-2226-9 CLEAN-OUT HATCH SUBASSEMBLY., 4-DOOR (See Fig. 8) . 2
401-3508-9 CLOSURE DOOR -STARTER .. ......... ... ... . ..... 6
401-3506-3 CLOSURE HINGE -END LH ... ..................... 1
401-3507-1 CLOSURE HINGE -ENDRH ... ...................... 1
401-3505-5 CLOSURE HINGE -WIDE .. ......................... 2
401-3504-8 CLOSURE LATCH . ... ... ... ... .. 12
007-1229-9 PIPE PLUG 172" NPT . . . ... .. 1
325-1281-6 FRAME TIEANGLE ... ... ... ... ... ... ... . ...... Ref
090-1292-3 CBLT 5/M16-18 x 1 5 .. ... ... . .. 14
092-1027-9 Washer, Split 5/16 . . .. ... ... ... ... 8
092-1008-9 Washer, Flat 5116 . . ... ........ ... ... ... 54
091-1037-0 Hex Nut 5/16-18 . . . .. ... ... . ... ... ... . ... ... .. 100
090-1070-3 HHCS 5/16-18 x 3/4 5 ... ... ... ... ... ... 22
091-1051-1 ESNA Nut 5/16-18 . . . .. ... .. ... . ... . 17
090-1198-2 HHST 1/4 x 1/2 B ... .. ... 4
090-1291-5 CBLT 5/16-18 x 3/4 5 ... .. ... ... ... 3
090-1406-9 BelvWasher 5/16 . . .. ... ... ... ... 1
069-1126-7 Silicone Caulk . ...... ... ... 2
090-1511-6 HHCS 1/2-13 x1-1/2 5. . ... . . .. . 8
091-1060-2 ESNA Nut 1/2-13 ... ... 8
090-1086-9 HHCS 3/8-16 x 1 5 ... ... 9
091-1055-2 ESNA Nut 3/8-16 . ... ... ... ... ... .. 8
092-1011-3 Washer, Flat 3/8 . . .. ... ... ... ... 16
093-1027-7 Clevis Pin 7/16 x 2-1/4 . . ... ... ... . ... .. ... ... ... 8
093-1016-0 Cotter Pin 1/8 X 1 . . . . ... ... .. 8
090-1029-9 HHCS 3/8-16 x 1-1/4 5 ... ... ... ... ... ............. 2
090-1300-4 CBLT 5/16-18 x4 5 ... .. ... ... .. ... 2
090-1100-8 HHCS 7/16-14 x 1-1/4 5 ... ... ... . ... .. ... ....... 12
091-1057-8 ESNA Nut 7/16-14 . .. ... .. ... 12
092-1013-8 Washer, Flat 7/16 . .. .. . ... ... ... ... 12
090-1134-7 TRSS 5/16-18 x3/4 5 .. ... ... ... ... 80
090-1008-3 HHCS 1/4-20 x 1-1/2 5. ... ... ... .. 8
091-1036-2 Hex Nut 1/4-20 .. ... ... . ... .. 8
091-1049-5 ESNA Nut 1/4-20 .. . .. ... ... ... 8
025-1072-5 Belv Washer 1/4 . . ... ... ... ... . ... ... 16
092-1006-3 Washer, Flat 1/4 .. .. .. ... ... ... .. 16

13-




g-4 8 NOILO3S

S13¥d 3TdWYS ¥ 1037700

e
o

(MO39
Y. IVL30

€ @WEHEIEY

'SIN3NOJWOD 3000 J3LJYLS ANV
30VHISIC 304 2# L33HS 338

(S33vd &
AIv13@ 39NIH

(AOT3D
22, V130 —

=

3D-0167A/B

Fig. 6 Bottom auger and cleanout assy., p. 2 of 3

-14-




DISCHARGE AND STARTER
DOOR COMPONENTS

Fig. 6 Bottom auger and cleanout assy., p. 30f 3 zpoie7as

-15-




FIG. 7 BOTTOM AUGER DRIVE

777-1957-3

3
3

Part No.
325-1908-4
002-1041-9
017-1379-1
019-1023-1
325-1832-6
325-1670-0
325-1770-8
329-1129-9
325-1979-5
0 065-1016-8
1 410-1574-4
325-1924-1
007-13164
12 017-1017-7
13 068-1007-1
14 018-1025-8
15 019-1021-5
16 068-1002-2
17 017-1003-7
18 325-1820-1
19 062-1007-4
20 320-1080-3
21 068-1004-8
22 019-1027-2
23 094-1002-8
24 —
25 020-1018-9
26 069-1002-0
27 420-2049-1
28 069-1005-3
29 094-1010-1
30 420-2096-6

A OONOO AN -

091-1043-8
090-1200-6
090-1070-3
092-1008-9
091-1051-1
090-1092-7
092-1011-3
090-1094-3
091-1005-2
090-1101-6
092-1013-9
091-1057-8
090-1112-3
091-1060-2
090-1511-6
092-1015-4
090-1086-9

VOUVZIr X" ITOMMOO®>»

C-2140A AUGER DRIVE PARTS ASSEMBLY .................. X
Description . . ... ... ... Qty.
BOTTOM AUGER BEARING PLATE . ...................... Ref
MOTOR 7.5 HP 3 PHASE, 1750 RPM . . ... ... ... ... . ...... ... 1
MOTOR SHEAVE, 2BK34H . ... . .. ... ... ... 1
BUSHING, H-13/8 ... . . .. .. . . .. 1
MOTOR MOUNT . .. e 1
MOTOR MOUNT SUPPORT ... .. . . . . 1
MOTOR ADJUST BRACKET- . ... ... i Ref
SHAFT, IDLER STUB . . ... .. . e 2
SPROCKET, IDLER ASSEMBLY . .. ............ ... ... 2
SET-COLLAR, SC-5/8 . . . . .. . . . i 2
METER ROLL BEARING ASSEMBLY (Includes the Following:) . ... Ref

BEARING ADAPTER PLATE ... .......... ... Ref

FLANGETTE (2 Required Per Bearing) .................... Ref

BEARING . ... ... Ref
SPROCKET, 40BS19 . ... . .. ... 2
SHEAVE, 2BK140H .. . . ... ... . .. . ... ... 1
BUSHING, H-1 1/4 . 1
SPROCKET, 50SDS25H . ... ... .. ... 1
BEARING, FLANGE 1-1/4 BORE . . ... ... ... ... ... .. ... .... 2
TIGHTENING BRACKET ... ... . . i 1
SPACER, BEARING . . ... . ... . . 1
SHAFT, SPEEDJACK . .. ... . 1
SPROCKET, 50SDS48 . . . ... .. . . . 1
BUSHING, SDS-1 172 . . . 1
KEY 1/4 x 1/4 x 100 LONG ... .. ... ... ... .. . ... 5
KEY 5/16 x 5/32 x 100 LONG . . . . . ... ... .. ... Ref
BELT, MATCHED SET (2) BX-93 . . . .. ... ... 1
CONNECTOR LINK#40 CHAIN . .. ... ... . ... . .. ........... 1
CHAIN #40 . . ... 1
CONNECTOR LINK#50 .. ... . .. . s 1
KEY, 3/8 X 3/B X 1.25 . . . . . 1
CHAIN, #50 X 72 PITCHES . ... . ... ... i 1
Hex Nut 5/8-11 . . . . . 4
HHST 5/16 x 3/4 Type B . . . .. ... i 8
HHCS 5/16-18 x 3/ GR 5 . .. ... . .. i 6
Flat Washer 5/16 . . . . . ... .. . . . 4
ESNA Nut 5/16-18 . . . . . . . . 6
HHCS 3/8-16 x21/4 FT 5 .. .. . .. i 1
Flat Washer 3/8 . ... . . . ... . . . 12
HHCS 3/8-16 x4 FT 5 . . .. . . . . e 1
ESNA Nut 3/8-16 . . . . . .. 6
HHCS 7/16-14 x11/2 GRS ... . . .. .. i 2
Flat Washer 7/16 . . . . . .. . . . . . 2
ESNA Nut 7/16-14 . . . . 2
HHCS 1/2-13 x4 1/2 GR % ... . ... e 4
ESNA Nut 1/2-13 . . . 7
HHCS 1/2-13 x 1 1/2 . . e 3
Flat Washer 1/2 . . . . . . ... .. 6
HHCS 3/8-16 x1 GR 5 ... ... . . . . . 4

-16-




3C-0395

Fig. 7 Bottom auger drive., p. 2 of 2

17-




FIG. 8 HINGED FAST-TRIP CLEANOUT ASSEMBLY

3
3

CcIOTMMOUO®>» wm\:mmpuwal

415-2226-9 CLEANOUT HATCH SUBASSY., 4-DOOR (Fig. 6 Item 27) .. X
415-2227-7 CLEANOUT. HATCH SUBASSY., 5-DOOR (Fig. 6 Item 26) ... -
Part No. Description . .. ... ... . ... Qty.
401-3501-4 BOTTOM AUGER TROUGH 4-DOOR .. ... ... .......... 1
401-3502-2 BOTTOM AUGER TROUGH 5-DOOR . .................. -
401-3506-3 CLOSURE HINGE -END LH . ........................ 1
401-3507-1 CLOSURE HINGE -ENDRH . ........................ 1
401-3508-9 CLOSURE DOOR -20-3/8"LONG .. ................... 2
401-3509-7 CLOSURE DOOR - 21-5/8".LONG .. ................... 2
401-3505-5 CLOSURE HINGE -4-3/4"WIDE .. ... ................. 1
401-3503-0 CLOSURE HINGE - 2-3/4"WIDE . .. ... ................ 3
401-3504-8 CLOSURE LATCH . ... . ... . . . 8
090-1070-3 HHCS 5/16-18x3/4 . . . .. ... .. . . . ... AR
091-1051-1 ESNA nut 5/16-18 .. ... ... ... .. ... AR
090-1008-3 HHCS 1/4-20x1-1/2 . . . . ... . . AR
091-1036-2 Hex nut 1/4-20 . .. ... ... . . ... .. ... ... ... . AR
091-1049-5 ESNA nut 1/4-20 ... .. ... ... AR
025-1072-5 Belville washer . ... .. . ... AR
092-1006-3 Flatwasher 1/4 .. ... .. ... .. . . .. ... .. ... ... .. AR
090-1292-3 Carriage bolt 5/16-18x1 .. . ... ... ... ... .. .. .. .. ... AR
092-1008-9 Flatwasher 5116 ... ... .. .. ... ... . . .. .. .. ... . ... AR

LEFT HAND
RIGHT HAND

(5) ENDS (20-3/8") g WIDE (4-3/4")

(6 ) CENTER (21-5/8") NARROW (2-3/4")

> !

5

[ ORI S Y]

LOCATED AT BOTTOM CENTER
OF BODY MODULE

Fig. 8 Hinged fast-trip cleanout assy.

18-

FASTRIP.DS4




FIG. 9 METER ROLL ASSEMBLY

777-1955-7

Part No.

3
3

406-1220-2
406-1023-0
406-1214-5
325-1945-6
322-1033-8
325-1942-3
406-1027-1
777-1956-5
777-1957-3

093-1025-1
093-1015-2

W > cocnxna)mbwm—al

BEARING

DRIVE SHAFT -

3 REQURED

(LEFT FRONT,
RIGHT FRONT,
LEFT REAR)

C-2140A METER ROLL & BOTTOM AUGER PARTS ....... X
Description . . .. ... . ... ... Qty.
METER ROLL - 95-3/16" ... ... ... ... ... ... ... . ... 4
METER ROLL - 119-3/16" . ............ P 2
METER ROLL BEARING .. ... ... ....... ... ... ....... 4
COUPLER . . ... 4
MACHINE BUSH ... ... ... . ... .. ... ... . ... . ... ... 8
DRIVE SHAFT - SHORT . ........................... 3
METER ROLL STUB SHAFT- . ... ........... e 1
SCR DRIVE PARTS ASSEMBLY (See Figs. 10 & 11) . ... ... 1
BOTTOM AUGER DRIVE PARTS ASSEMBLY (See Fig. 7) .. 1
Clevis Pin 5116 x 1-1/16 . . .. ... ... ... .. .. ..... 24
Cotter Pin 1/8 x 3/4" . . .. ... .. . ... 24

STUB SHAFT - 1 REQ'D
(RIGHT REAR)

4 REQD
(CENTER)

SEE OVERHEAD
LAYOUT DETAIL
NEXT PAGE

- MROLL.DS4

-19-




OVERHEAD |
LAYOUT DETAIL

NOTCH ON BEARINGS TO BE
ON TOP WHEN INSTALLED IN DRYER.

A ﬁ 17 1
A H A [
N
e —— 17— —HM—— e
\\
-" 1--l -
s ¢ [ 1| O D A
) — >

Fig. 9 Meter roll assy., p. 2 of 2 3D-0159

-20-




FIG. 10 SCR DRIVE SYSTEM

777-1956-5 C-2140A SCR DRIVE PARTS ASSEMBLY .................... X
item  Part No. Description . . .. ... ... .. ... Qty,
1 325-1669-2 MOTOR MOUNT . . e 1
2 325-1670-0 MOTOR MOUNT SUPPORT .. ... . ... . 1
3 325-1906-8 DISCHARGE MOUNTING WELDMENT . ................... Ref
4 415-2702-9 DRIVE REDUCTION ASSEMBLY 3/4 HP 95:1 (see Fig. 11) ... .. .. 1
5 325-1832-6 MOTOR ADJUST BRACKET ... .. ... . Ref
6 068-1017-0 SPROCKET H40H15 . . . .. . . .. . 1
7 420-2034-7 CHAIN #40 ROLLER, 106 PITCH . . ... ... ... . ... . ... ..... 1
8 069-1002-0 CONNECTOR LINK#40 . .. .. ... e 1
9 068-1016-2 SPROCKET 40H30 . ... ...t e 1
10 094-1002-8 KEY 174 x 114 X 1 . . 2
11 019-1014-0 BUSHING H-1 .. . 1
12 325-1942-3 METER ROLL DRIVE SHAFT .. ......................... Ref
13 406-1027-1 METER ROLL STUB SHAFT . ... .. ... . .. Ref
14 401-4073-3 BRACKET, METER ROLL SWITCH . ........................ 1
15 065-1017-6 SET COLLAR 1" -SC-1 . . . 4
17 410-15744 METER ROLL BEARING ASSEMBLY (Includes the Following Parts:) 4

325-1924-1 BEARING ADAPTER PLATE .. ...................... 1 EA.

007-13164 FLANGETTE . . . . . i 2 EA.

017-1017-7 BEARING . . . . .. e 1 EA.
18 019-1015-7 BUSHING . . ... 1
19 056-1865-7 PROXIMITY SWITCH . . . .. ... Ref
B 092-1011-3 Flat Washer 3/8 . . . . . . . . . 14
D 091-1055-2 ESNA Nut 3/8-16 . . . . . .. 6
E 090-1618-9 SKCP 1/4-28 X 3/4 . . . . . 1
F 091-1033-9 Hex Nut 1/4-28 . . . . . . . 1
G 090-1094-3 HHCS, 3/8-16 x4 FT 5 .. . . . .. s 1
H 090-1344-2 HHCS, 3/8-16 x 1-1/2 GR 5 . . .. . ... e 4
J 092-1013-9 Flat Washer 7/16 . . . . . . 4
K 090-1101-6 HHCS, 7/16-14 x 1-1/2 GR 5 .. . ... ... 2
L 091-1057-8 ESNA Nut 7/16-14 . . . . 2
M 090-1511-6 HHCS, 1/2-13 x1-1/2 GR5 . . ... . . e 3
N 091-1042-0 Hex Nut 1/2-13 . . 3
(o} 092-1015-4 Flat Washer 1/2 . . . . ... 6
P 092-1030-3 Split-Lock Washer 1/2 .. . ... ... .. 3
Q 090-1200-6 HHST, 5/16 x3/4 Type B ... ... ... ... ... 8
R 090-1619-7 PHST #10-24 x 1-1/2 . . . . . Ref

NXPIXMXO

METER ROLL MONITOR SWITCH

3C-0394A 21SCRDRV.DS4

6 X10 )X 18

Fig. 10 SCR drive system  :zc.o3e

-21-




FIG. 11 SCR MOTOR, GEARBOX and BELT DRIVE

415-2702-9 C-2140A SCR DRIVE REDUCTION PACKAGE - 3/4 HP 95:1 . X

item  Part No. Description . .. ......... . ... Qty.
1 017-1403-9 WORM GEARBOX, 90DEG 50:1 . ... .................. 1
2 002-1192-0 MOTOR 3/4 HP DC 1600 RPM . . . . ... ... .. ........... 1
3 401-3061-9 MOTOR ADJUST BRACKET .. ... . ... 1
4 410-1659-3 MOTOR SUPPORT WELDMENT ... ................... 1
5 410-1660-1 BELT GUARD WELDMENT . ... ... ... ... ... ........... 1
6 018-1047-2 SHEAVE, AK32H . . . ... . . . . 1
7 017-1390-8 BELT, A-26 ........... R 1
8 017-1392-4 SHEAVE, AKG1H . . . ... . . . . . 1
9 019-1040-5 BUSHING, H-5/8 . . ... . . . . . ... 1
13 019-1020-7 BUSHING, H-7/8 . . . ... . . . . . . 1
15 323-1066-6 DECAL-WARNING SHIELDS ... ...................... 1
16 323-1028-6 DECAL-CAUTION, KEEP HANDS CLEAR . .............. 1
A 096-1005-6 STAP 1/4x5/8 wiwasher . ... ... ... ....... .. ... ... .... 4
B 090-1461-4 HFWL 3/8-16x1 GR#5 . ... ... ... .................... 4
Cc 092-1011-3 Flatwasher 3/8 . ... ... .. . . . . . . . . ... 4
D 090-1490-3 HFWL 5/16-18x3/4 GR#5 . . . .. .. ... .. ... .. ... . ...... 4

NN

SN

NN NN
~
AN \\
N
Y
b
R
Y

SCRDRIV.DS4

Fig. 11 SCR motor, gearbox, and belt drive 3C-0239

-22-




FIG. 12 ASC/PSC CONTROL BOX SHELL ASSEMBLY

el
3

(D(I)\IGHUIA(,JN—AI

S rXe-"IOMMOOO>»

415-1284-9 CONTROL BOX ASSEMBLY

Part No. Description . . . ... ... Qty.
410-1158-6 CONTROL BOX WELDMENT . ... ............ ... ...... 1
401-1420-9 UPPER COVER WELDMENT ... ...................... 1
401-1421-7 LOWER COVER WELDMENT .. ... ................... 1
325-1022-5 LOCK-HANDLE ASSEMBLY WITHKEYS . ............... 2
325-1776-5 CONTROL CHASSIS SEAL BRACKET .. ................ 2
325-1775-7 SEAL COMPRESSOR ANGLE .. ........ ... .. ......... 2
046-1001-0 ANTI-VIBRATION MOUNT, UPPER .................... 4
046-1002-8 ANTI-VIBRATION MOUNT, LOWER .................... 4
022-1074-8 GASKET, 3/16T x 1/2W x20LONG . . ... ... ... ... .... 2
325-1790-6 SEAL STRIP, 3/4 x 1 x191/4LONG ... ... ... ... ........ 2
022-1031-7 SEAL STRIP, 3/4x 1 x307/8LONG .. ................. 2
323-1030-2 DECAL, ASC COVER .. ... . . . ... i 1
029-1087-5 DECAL, POWER DISCONNECT WARNING .............. 1
420-1294-8 DECAL, AUX. EQUIPMENT WARNING ... .. .. .......... 1
010-1001-6 SERIAL NUMBER TAG ... ......................... NA
048-1019-8 HOLE CLOSURE 1 1/8 DIA. ... ... .................... 2
048-1018-0 HOLE CLOSURE 7/8 DIA. . . . ... ... .. . . ... 2
016-1003-9 RUBBER GROMMET . .. ... ... ... .. 1
022-1075-5 GASKET, 3/16T x 1/2W x 33 LONG . ... ................ 2
022-1075-5 GASKET, 3/16T x 1/2W x 33 516 LONG . ............... 4
325-1816-9 SEAL ANGLE . . ... 1
048-1023-0 HOLE CLOSURE. 3"DIA. .. ... . . .. 1
323-1060-9 DECAL, FARM FANS LOGO ......................... 1
323-1062-5 DECAL, FARM FANS. . . ... . . ... . 1
329-1114-1 PUBLICATION HOLDER ... . ......... ... ............. 1
420-1101-5 DECAL, ELECTRONIC TEMPERATURE . ............... 1
053-1005-7 GROUND LUG . . ... s 1
401-1422-5 BACK-UP PLATE . ... ... . ... . . ... 8
401-1423-3 HINGE, DOOR SEGMENT . .. ... ... ... ... .......... 4
401-1424-1 HINGE, BOX SEGMENT ... . .............. . ... ... 4
48-016-4 HOLE PLUG (NOT SHOWN) . ... .......... ... ... ...... 3
090-1070-3 HHCS 5/16-18 x3/4 5 ... . ... ... ... ... ... 4
090-1291-5 CBLT 5/16-18 x3/4 5 .. ... . ... ... 16
091-1051-1 ESNA 5/16-18 . . . . . . . 28
092-1008-9 Washer, Flat 5/16 . . .. .. ... ... ... 28
090-1159-4 PHMS #6-32x3/8 SS ... .. ... ... 6
090-1288-1 CBLT 1/4-20 x3/4 5. ... . .. ........... .. ... .. 7
091-1036-2 Hex Nut 1/4-20 . . .. ... ... . .. ... .. .. 10
092-1025-3 Washer Split Lock . .. ... .. ... 7
092-1006-3 Washer Flat 1/4 .. . ... ... ... ... ... 10
090-1287-3 CBLT 1/4-20 x 1/2 5 .. . . 3
091-1027-1 Hex Nut #6-32 . . . ... ... . ... . ... 2
090-1220-4 HHST #14 x 1-1/2 ... ... 3
092-1021-2 Washer Split Lock #6 . . . ... ........... .. ... ... .. ..., 2

23




2125PNL.DS4
3C-0049

° il
ST
O

B
W
- B jé
o ° ° E
5 @
(8)
0% A || A :
) ?__é._,_ - 7
y | j I -
@é P @5 ﬁ
1 REF
®\‘ ;"e') d__til
VIEW B-B/@
1:‘/ s

ﬁ[—__]
Qé| FARM FANS |/

D X A) TYP4PLACES
C

D)XC
39 37\ B

e P4

PLACES

TYP 4 PLACES

©@®©

HINGE DETAIL WITH DOOR OPEN

Fig. 12 ASCI/PSC control box shell assembly, p. 2 of 2

_24-




FIG. 13 230V POWER PANEL ASSEMBLY

415-2932-2

Part No.

401-4083-2
056-1583-6
026-1061-6
056-1642-0
026-1058-2
006-1047-7
006-1188-9
047-1011-7
050-1008-7
10 055-1019-3
1 044-1014-8
12 056-1030-8
13 056-1191-8
14 056-1190-0
15 406-1993-4
16 406-1994-2
17 021-1047-6
18 055-1023-5
19 054-1041-0
20 406-2090-8
21 056-1833-5
22 056-1835-0
23 056-1831-9
24 056-1836-8
25 056-1838-4
26 056-1867-3
27 325-1813-6
28 045-1035-0
29 056-1310-4
30 056-1347-6
31 056-1347-6
32 056-1252-8
33 056-1200-7
34 056-1142-1
35 056-1142-1
36 056-1166-0
37 056-1142-1
38 056-1303-9
39 056-2105-7
40 056-1837-6
41 021-1071-6
42 056-1834-3
43 054-1020-4
44 045-1033-5
45 038-1818-4

5
3

(OCXJ\IO’U’IAOON—‘I

A 090-1221-2
B 090-1193-3
C 090-1195-8
D 090-1212-1

C-2140 230V 3-PHASE POWERPANEL ................... X
Description . . ... ... Qty.
MOUNTINGPANEL . ... ... . i 1
LOAD CENTER200A12SP3PH . ... ... ..o 1
CIRCUITBREAKER90A3PL ... ... 2
CIRCUIT BREAKER 100A3PL250V . ... ... ... 1
CIRCUITBREAKERGOA3PL- . .. ... .. 1
TERMINAL BLOCK - NEUTRAL12POS .................... 1
GROUNDING LUG ... .. . et 1
FUSE HOLDER 30A600V2POS ....... ..., 1
FUSE, SAB00V . ... e 1
BASE, RELAY 8-PIN ... ... ... . . i 1
RELAY 220VAC 5A8PIN . . . ... . 1
CONTACTORA40A3PL110VAC ... ... i 1
CONTACTOR 75A3PL110VAC ... ... it 1
CONTACTORGB60A3PL110VAC .. ... i 2
PANDUIT 1" x 3" X 17" . .. et 1
PANDUIT COVER 1" X 17" . it 1
CLIP, PANDUIT . . . . e 2
PLUG, 37-PINFEMALE . ... ... ... . . i 1
CLAMP 1
MOUNTING CHANNEL 17" . .. ... . e 1
END BARRIER, TERMINAL50A .. ... ... ... ... ... ... ... .... 1
CLIP, MOUNTING CHANNEL ............ .. ...t 2
TERMINALBLOCKS . ... . ... i 35
FUSE BLOCK ... s 3
FUSE PULLER ... ... .. . s 3
FUSE, 10A 600V ... ... . . it 2
CHASSIS STIFFENER ... .. ... . it 1
TERMINAL SECTION S0A 600V .. ... ....oiiinn 18
O/LRELAY 100A3PL . ... e 1
O/LRELAY 45A3PL3ELEM ... ... ... . ... ... 1
O/LRELAY 45A3PL3ELEM .......... .. ... ...t 4
HTRELEMENT E78 ... . ... . i 3
HTRELEMENT C36.6 ... ...t 3
HTRELEMENT C30.3 ... .. it 3
HTRELEMENT C30.3 ... ... .t 3
HTRELEMENT C22.8 ... . ...t 3
HTRELEMENT C30.3 .. ... e 3
AUX CONTACT . .o e e 1
TRANSFORMER .25KVA .. ... . i 1
TERMINALJUMPER .. ... .. . i 1
MOUNTING CHANNEL 13-1/4" . . ... ... ... ... ... .. . ... .. 1
END BARRIER, FUSEBLOCK . ........... ... ... 1
TERMINAL RETAINER ... ... .. . i 2
TERMINALEND 50A . . .. ... s 1
WIRE SET, C2100A230V3PH . ... ... ... .. i 1
HHST 5/16 x 314 TYPEA . ... ... i 2
PHST#8x3/8TYPEB . ... ... i 44
PHST#8x 12 TYPEB . . ... .. i 4
HHST#12x 1 TYPEA .. ... 3

-25-




0SS

ERE—
41

@3

TOP FAN Q/L  BOTTOM FAN ONL L0AD DL

1 EEE
ax O/L  UMLOAD O/L  AUX UMLOAD O/L

| ] gl

PR e
()

SCR POWER CONTROL
FUSES FUSE

SCHEMATIC: DWG# 4B-0

Fig. 13 230V power panel assembly, p. 20f2  :cozs4

-26-




FIG. 14 460V POWER PANEL ASSEMBLY

415-2933-0

Part No.

401-4083-2
406-2041-1
056-1973-9
045-1031-9
006-1047-7
006-1188-9
047-1011-7
050-1008-7
044-1062-7
056-1030-8
056-2021-6
406-1993-4
406-1994-2
021-1047-6
055-1023-5
054-1041-0
406-2090-8
056-1833-5
056-1835-0
056-1831-9
056-1836-8
056-1838-4
056-1867-3
325-1813-6
045-1035-0
056-1235-3
056-1347-6
056-1347-6
056-1336-9
056-1369-0
056-1143-9
056-1143-9
056-1167-8
056-1143-9
056-1303-9
056-2105-7
056-1837-6
021-1071-6
056-1834-3
054-1020-4
045-1033-5
006-1247-3

090-1221-2
090-1193-3
090-1195-8
090-1212-1

C2140A 460V 3-PHASE POWER PANEL ... .. X
Description . ..., Qty.
MOUNTINGPANEL . ..................... 1
DINRAIL-DIN3 ... ... ... ... ... .. ....... 1
CIRCUIT BREAKER50A3PIEC . ........... 3
DISTRIBUTORBLOCK ................... 1
TERM BLOCK - NEUTRAL 12POS .......... 1
GROUNDINGLUG ........... .. ......... 2
FUSE HOLDER 30A 600V 2POS ........... 1
FUSE,5A600V .......... ... 1
RELAY 440VAC 25A .. ... .......cooinon.. 1
CONTACTOR 40A3PL 110VAC ............ 4
CIRCUIT BREAKERG63A3PIEC ............ 1
PANDUIT 1" x 3" x 17" . .. ... . . 1
PANDUIT COVER 1" x 17" ................ 1
CLIP,PANDUIT . ... ... .. ... 2
PLUG, 37-PINFEMALE .. ................. 1
CLAMP ... . 1
MOUNTING CHANNEL 17" .. .............. 1
END BARRIER, TERMINALS0A ............ 1
CLIP, MOUNTING CHANNEL .............. 2
TERMINALBLOCKS .. .................. 37
FUSEBLOCK ......... ... ... 3
FUSEPULLER .......... ... ... ......... 3
FUSE, 10A600V .............coiuinn... 2
CHASSIS STIFFENER .. ................. 1
TERMINAL SECTION 50A 600V ........... 22
O/LRELAYBO0A3PL ..................... 1
O/L RELAY 45A3PL3ELEM .............. 1
O/L RELAY 45A 3PL3ELEM .............. 4
HEATERELEMENTE72 .................. 3
HEATER ELEMENT C214 ... .............. 3
HEATER ELEMENTC16.3 ................ 3
HEATER ELEMENTC16.3 ................ 3
HEATER ELEMENT C13.7 ................ 3
HEATER ELEMENTC16.3 ................ 3
AUXCONTACT ... ... . i 1
TRANSFORMER .25KVA .. ............... 1
TERMINALJUMPER . .................... 1
MOUNTING CHANNEL 13-1/4" .. ........... 1
END BARRIER, FUSEBLOCK ............. 1
TERMINAL RETAINER .. ................. 2
TERMINALENDS0A .. ... ... .. ... ... 4
TERMINAL END SECTION . ............... 8
HHST5/16x 3/4 TYPEA .. ... ............. 2
PHST#8x3/8TYPEB . .................. 44
PHST#8x12TYPEB . ................... 4
HHST#12x1TYPEA ... ... .. .. .. ...... 3

-27-




Fig. 14 460V power panel assembly, p. 20f2 .05




FIG. 15 ASC CONTROL CHASSIS ASSEMBLY

415-2872-0

3

Part No.
055-1019-3
044-1018-9
056-1800-4
056-1365-8
056-1844-2
056-1931-7
415-1797-0
021-1085-6
406-1991-8
415-2302-8
10 056-1204-9
1 025-1029-5
12 056-1062-1
13 406-2087-4
14 056-1833-5
15 056-1831-9
16 056-1837-6
17 056-1836-8
18 056-1838-4
19 056-1834-3
20 021-1055-9
21 006-1188-9
22 410-1823-5
23 055-1024-3
24 054-1041-0
25 415-3255-7
25 415-2484-4
26 056-1902-8
26 044-1114-6
27 415-2812-6
28 056-1798-0
29 056-1644-6
30 056-1471-4
31 044-1026-2
32 035-1004-7
33 415-2806-8
056-2197-4
056-2202-2
056-2201-4
34 415-2804-3
056-2196-6
056-2201-4
056-2202-2
35 415-2800-1
056-2194-1
056-2200-6
056-2202-2
056-2204-8
056-2205-5
36 415-2801-9
056-2192-5
056-2203-0
37 415-2822-5
056-2188-3
056-2200-6
056-2204-8
056-2205-5
38 415-2834-0
056-2194-1
056-2200-6
056-2202-2
056-2204-8
056-2205-5
39 056-1869-9
40 410-1811-0
41 025-1112-9

LDOJ\JC’)CDU’I&(AN—Alm

C-2100A SERIES ASCBOXASSEMBLY ........ ..ottt X
DESCrIDHON .« ¢ttt e Qty.
8-PINSOCKET BASE . ... .. e 4
8-PINRELAY 5A 115V . . 1
METER ROLL MONITOR RELAY -180-SEC . ........................ 1
115V TIMER 6-SEC/M2-MIN .. ... ... . s 1
AUTO-RANGE MODULE . .- ..t tiieeeeee 1
SOLID-STATE SAFETY CIRCUIT ASSY. (1993 and LATER) ............. 2
SAFETY CIRCUIT MONITOR ASSEMBLY (PRE-1993) ................. 2
14" PANDUITWIREWAY . . . i 2
23" PANDUITWIREWAY . . .. e 1
SCRMOTORCONTROL . . ..ot 1
HEATER ELEMENT C3.01A . .. ... e 1
O/L RELAY MOUNTING BRACKET .. ... ..o 1
O/ILRELAY 27A 1-POLE . . .. .. 1
MOUNTING CHANNEL ... ... . s 1
ENDBARRIERFORTERMINAL .. ... ..o 1
TERMINAL BLOCK .. s 16
TERMINAL JUMPER . ... . 1
FUSE BLOCK . .. e 1
FUSE PULLER . ... 1
ENDBARRIERFORFUSEBLOCK . .. ... ... e 1
MOUNTING TRACK . . e 1
GROUNDING LUG . .. . s 1
ASC BOX WELDMENT . ... . e 1
37PINFEMALE PLUG ... ... s 1
CLAMP . e 1
ZYTRON TEMPERATURE CONTROL - DIGITAL (1993 and LATER) . ... ... 2
ZYTRON TEMPERATURE CONTROL - ANALOG (PRE-1993) ... ......... 2
TEMPERATURE METER - DIGITAL (1993 and LATER) ................. 1
TEMPERATURE METER - ANALOG (PRE-1993) . ..................... 1
MOISTURE CONTROL ASSEMBLY . ... ... . s 1
BPDT SWITCH . .o 1
BKQSPEED KNOB . .. ot 1
0-100% DC VOLTMETER . ... ... 1
115V 5 DIGITHOURMETER .. ... ... e 1
INDICATOR LIGHT -AMBER . . ... ... e 6
SELECTOR SWITCHASSY.-3-POSITION ........ ... ..ot 2
3-POSITION SELECTOR ... ... e 1 EA.
CONTACTBLOCK, N.O. ... . 2 EA.
LOCATING RING . ... e 1 EA.
SELECTOR SWITCHASSY.-2-POSITION ... ... ... 3
2-POSITION SELECTOR . ... .. 1 EA.
LOCATING RING .. s 2 EA.
CONTACTBLOCK, N.O. ... e 1 EA.
PUSH-BUTTON ASSY. - ILLUMINATEDGREEN ...................... 1
PUSHBUTTON-GREEN . ... ... . e 1
MOUNTING COLLAR ..o 1
CONTACT BLOCK, N.O. ... e 2
INDICATOR LIGHT . . ..o e 1
REPLACEMENTBULB .. ... ... s 1 EA.
PUSH-BUTTON ASSY. - EXTENDEDHEADRED ..................... 2
PUSHBUTTON, RED . .. .. e 1 EA.
CONTACTBLOCK, N.C. ... e 1 EA.
PILOTLIGHTASSY.-RED . .. ... 2
PILOTLIGHT. RED .. .. e 1 EA.
MOUNTING COLLAR ... .o 1 EA.
INDICATOR LIGHT . . ... e 1 EA.
REPLACEMENTBULB ... ... s 1 EA.
PUSH-BUTTON ASSY. - ILLUMINATEDGREEN . ... ................. 2
PUSHBUTTON, GREEN . ... ... ... 1 EA.
MOUNTING COLLAR . ... 1 EA.
BLOCK. N.O. CONTACT . ... i e 1 EA.
INDICATOR LIGHT . ... e 1 EA.
REPLACEMENTBULB ... ... ... e 1 EA.
549K QRESISTOR . . .. i 1
ASC DEADFRONT . 1
DOORLATCH - LH . e 2




43 021-1086-4
44 406-1992-6
45 050-1008-7
46 325-1774-0
47 021-1047-6
48 325-1821-9
49 415-2953-8
50 021-1065-8
51 056-1835-0

A 090-1193-3
B 090-1516-5
C 095-1005-8
D 090-1198-2

14" PANDUIT COVER ... ... ... i 2

23" PANDUIT COVER . .. ... e 1
SAFUSE 600V ... ... . . 1
CLOSUREHINGE . ... ... . . e 1
PANDUIT CLIPS ... e i 6
DEADFRONT SUPPORT CABLE . ...... ... . . i 2
PUSH BUTTON, MUSHROOMHEAD .. ... ... .ot 1
MOUNTING TRACK, 8" . . ... e 2
MOUNTING CHANNELCLIP . .. .. ... .. i 2
PHST #8 x 3/8 Type ‘B' . ... .. .. . 19
Washer Back-up 1/8 PopRivet . .......... ... ... ... .. ... .. 34
PopRivet 1/8 x .250 . . . .. ... . 34
HHST 1/4 x 172 Type 'B' . . .. ... i 2

NOTE: SET TIMER FOR 60 HERTZ

PP rE P
/ [ | [/ 7/

/
[ [ |/

/

ot 7 e— 2| 4

O

[
® E

PRY
V]

8
00 s

)
00 o

i
O

i
AN

(=
q ‘ |
e ::n:ﬁl

.

I W o W |

SCR MOTOR CONTROL

- ® D \\
‘/ )
(19 SCM-A SCM-B ~
)
o [e] O] /L_ o
@ ) & ® }%
® 3
47 © ;
(&)

Fig. 15 ASC control chassis assy., p. 2 of 3

-30-

4D-0080




CONTROL CENTER

25 5. 5|0

. |
IIIIIII

e

=

Fig. 15 ASC control chassis assy., p. 3

of 3 4D-0080

-31-




FIG. 16 TEMPERATURE CONTROL and CONDUIT ASSEMBLIES

777-1846-8
777-2116-5

Part No.
415-3025-4
056-1852-5
027-1034-1
410-1466-3
054-1023-8
054-1034-5
329-1180-2
325-2151-0
420-2661-7
410-1656-9
325-2048-8
0 415-2974-4
044-1090-8
056-1854-1
11 410-1569-4
12 415-1775-6
035-1008-8
035-1009-6
13 415-2887-8
14 415-2879-5
15 415-2863-9
056-1865-7
16 415-2884-5
17 415-2885-2
18 415-2959-5
19 043-1009-0
20 415-1113-0
21 067-1117-0
23 016-1003-9
24 406-1927-2
25 048-1014-9
26 406-1816-7
090-1193-3
090-1262-6
090-1199-0
092-1025-3
053-1012-3
090-1288-1
091-1049-5
090-1216-2
090-1192-5
090-1334-3
090-1619-7

T
3

_l|

20N WN

Xe—IOMMOoOOw>»

C-2140A 3-PHASE 230V TEMP CONTROL and CONDUIT ASSEMBLIES ..... X -
C-2140A 3-PHASE 460V TEMP CONTROL and CONDUIT ASSEMBLIES ..... - X
DEeSCHPtION . . . . o Qty. Qty.
HI-LIMIT RACEWAY ASSY. (Includes Following Key ltems:) ................ 1 1

PLENUM HI-LIMIT THERMOSTAT - 20 FT. CAPILLARY, 300°F . ........... 2 2

GRAIN HI-LIMIT THERMOSTAT - 20 FT. CAPILLARY, 210°F ... ........... 2 2
PLENUMHI-LIMITHOUSING: . .. ..ot 2 2
CONDUIT HANGER 3/4" . . . . . e 4 4
BEAM CLAMP . . 4 4
THERMO SENSOR ASSY. 1/2" x 120" .. .. ... ... i 2 2
THERMOSTAT CAPILARY SHROUD ... .. ................ ... uou.. 1 1
PLENUM HI-LIMIT HSG 1/2" X 120" . . . oo 2 2
THERMO SENSOR HSG 1/2" x 71" . . . .o e 2 2
COVER PLATE ... it e e e e 6 6
CONDUIT ASSY. - ET SENSORS (Includes Following Key Items:) . ........... 1 1

PLENUM SENSOR-1000 QRTD 22FT. ... ... .. e 2 2

GRAINSENSOR-100QRTD25FT ... ..ot 1 1
SENSOR-BRACKET ASSY.-SINGLE ....... ... ... ... ... ... it 22 22
DRYER OPERATOR LIGHT (DOL) ASSY. (Includes Following Key Items:) ... .. 1 1

VAPOR-PROOF LIGHT ASSY. WithGLOBE . .......... ... ... ... ..... 1 1

LIGHT BULB - 120V 100W . .. .. it 1 1
CONDUITASSY.-TOPAUGER . ... ... e 1 1
CONDUIT ASSY. -UNLOAD AUGER .. ... .. i 1 1
CONDUIT ASSY. (Meter Roll Monitor, SCR, and Discharge Shutoff Conduits) ... 1 1

PROXIMITY SWITCH (Used with SCR and Meter Roll Monitor Conduits) ... .. 2 2
CONDUIT ASSY.-BTMFAN/HTR ... ... 1 1
CONDUIT ASSY.-TOP FAN/HTR . ... ... 1 1
CONDUITASSY.-TRANSFORMER . .. .. ... - 1
TRANSFORMER - 1.5 KVA 440V ... .. ... ... i - 1
CONDUITASSY.-GASVALVE ... ... . Ref Ref
PLUG 172" . 6 6
GROMMET 1/4 X 27/32 . . . ot e 2 2
SPIRALWRAP 1/4 X 6 . . . .ottt et 3 3
BUSHING PLUG .. ..o e e e 2 2
SPIRALWRAP 1/4 X 24 . . . .. .. e 1 -
PHS T #8 X 3/8" . .o 8 8
PHMS 1/4"-20 X 172" . . o e 4 4
HHST /4" X 314" . 2 2
Washer - split-lock . . ... ... ... 4 4
Wire nut - YellOW . . ..o 5 5
CBLT 1/4"-20 X 3/4" . 4 4
ESNA 1/4"-20 . . . oot 4 4
HHS T #14 X 5/8" . . . e 4 4
HHST #6 X 5/8" . . o 4 4
PHST #8 X 1 112" e 6 6
PHST #10-24 X 1-1/2" . e 8 8

-32-




(SYOSN3S 1D
INOJ dW3L 3373

@
%/

\
HIH/
ERIVAN]

a@@

e

€Q3SN N3HA) g

% YIWA0 ISNVAL NIS

AVAIIVY LIWID [H
/0NOAHS

10a
Y39NY H1E

@mwe

YIH/NVI WiE

Q)

Y1H/NvS dOL

@

m@\

¥39nv doL

@

INDY 4 ¥3Ad0
2 S
A »

AR

5,

N

INOY4 33A30

J-1Iviia 338

L W > M| K =
== =173
1 da=
‘Al - -
¢ wam
| &\.“
||
1L
g-1lv13d 33S
© @//
| N E~
[ - Al
N \ s
61 nuOI S
3-71vi3a 33S C—
91 ® {1 7
i d/u/u
7 X, :
3 = = = %"o“o
g-1Iv130 33S \ ~
vir a AN

@)
©000C6

S1INANOJ WNN31d

900

S1INONDD NIVY9

3D-0195

Fig. 16 Temperature control and conduit assemblies, p. 2 of 3

-33-




15

< A
: @ e
L DETAIL-F

FAN WOTOR VIRCS

A

38 2t

(R |
=
= | i
| | .
L-J g—

=%
H-——
=7

TOP FAN/HTR

DETAIL-D

HIGH-F IRT
GAS VALVE

FAM MOTOR VIRES

177

__ | el - =2
= | -
L =1
L-J ..95: BTM FAN/HTR

DETAIL-E

METER ROLL MONITOR

DETAIL-C

Fig. 16 Temperature control and conduit assemblies, p. 30f 3 a0

-34-




FIG. 17 LOWER FAN-HEATER ASSEMBLY

T
3

— - WWWWWRNRONNRNRONNONNNRNNNDNORN2A 2 3 2 a2aaaaaal2000NhON=

U1028C3-2V-LP
U1028C3-2V-N
U1028C3-4V-LP
U1028C3-4V-N

Part No.

410-1796-3
011-1067-5
023-1015-9
029-1172-5
010-1011-5
011-1093-1
029-1076-8
029-1078-4
029-1040-4
002-1075-7
002-1068-2
062-1008-2
415-1524-8
003-1044-1
415-2626-0
415-2625-2
039-1077-5
051-1005-1
415-3232-6
061-1053-0
007-1265-3
007-1686-0
401-1340-9
401-1341-7
415-2620-3
415-2623-7
415-2621-1
415-2624-5
010-1004-0
011-1150-9
022-1013-6
022-1014-4
420-1094-2
401-3786-1
410-1783-1
004-1005-0
410-1246-9
027-1049-9
069-1131-7
069-1133-3
090-1208-9
090-1360-8
091-1040-4
092-1011-3
092-1028-7
090-1497-8
091-1037-0
092-1027-9
090-1355-8
091-1030-5
092-1025-3
090-1075-2
090-1198-2
092-1006-3
090-1074-5
090-1490-3
090-1457-2
090-1072-9
092-1008-9
062-1015-7
090-1086-9
091-1055-2
092-1011-3

FAN-HEATER ASSY. - 28" 230V 3-PHLP ...... X
FAN-HEATER ASSY. - 28" 230V 3-PH NAT. GAS .. -
FAN-HEATER ASSY. - 28" 460V 3-PHLP ....... -
FAN-HEATER ASSY. - 28" 460V 3-PH NAT. GAS . -

Description ........... ... ... . .. ... Qty.
HOUSING WELDMENT U1028C . .. ............ 1
FANACCESSDOOR ........... ... 1
HANDLE ASSY. - FAN HOUSING ACCESS . . .. .. 1
DECAL - WARNING CLOSECOMP . ........... 1
DECAL - WHITE TRIANGLE U24&28 ........... 2
VAPORIZERHOLECOVER ................... -
DECAL-LPSUPPLY ........ .. .. ... ...t 1
DECAL-NGSUPPLY ................oion... -
DECAL - OPERATING PRECAUTIONS ......... 1
MOTOR10HP1PH ...... ... .. .. .. ... ....... -
MOTOR10HP3PH ........... ... ......... 1
MOTORSHIM16GA . ...................... 8
CONDUITASSY.-3/4x22 ................... 1
PROPELLORASSY.28IN.LS ................ 1
BURNER ASSEMBLY (U28ABLS-N) . ............ -
BURNER ASSEMBLY (U28ABLS-LP) ........... 1
ORIFICEGUIDEASSY.-U28 . ................ 1
AIRSCOOP-2-13/16 ........ ... 1
PLUMBING ASSY.-U28AB-LPEXT ............ 1
VAPORIZERCOIL ............ ... ... .. ... 1
COUPLER12TO1/4 . ... .. ... .. ... ... ... 1
ELBOW ADAPT 7/8-14J1Cx1/2NPT .. .......... 1
CLOSURE PLATE -LP (U28ABLS) . . .. ......... 1
CLOSURE PLATE - N (U28ABLS) .............. -
CONTROL BOX ASSY. (U28AB3-2V-LP) ....... 1

CONTROL BOX ASSY. (U28AB3-2V-N) ......... -
CONTROL BOX ASSY. (U28AB3-4V-LP) ........ -
CONTROL BOX ASSY. (U28AB3-4V-N) ......... -

DECAL - NAMEPLATE ...................... 1
CONTROL BOX COVER WELDMENT (U28) ..... 1
GASKET 1/4x3/8x34 ...................... 2
GASKET 1/4x3/8x9-3/8 .................... 3
DECAL - BURNERCTRLWIRING ............. 1
VAPORIZER SUPPORT PLATE ............... 1
VAPORIZER ADJUSTMENT WELDMENT ....... 1
VENTURIINLET 28" ... ... ... ... ... ... ... Ref
GUARD, 28"BASKET ...................... Ref
THERMOSTAT - HI-LIMIT 220°F. . ............. 1
PIPE SEALANT - PERMA-LOC . ............. 10z
THERMAL CONDUCTIVE ADHESIVEKIT ...... AR
PHST#10x1/2 . ... .. .. ... 2
HHCS 3/8-16x1-1/2 5 .................... 4
HEXNUT3/8-16 ................. ..., 4
WASHERFLAT3/8 ........ ... it 8
WASHER SPLITLOCK 3/8 ................... 4
HHCS 5/16-18x6-1/2 &5.................... 3
HEXNUT5/16-18 ... ... ... ... ... ... ... 5
WASHER SPLITLOCKS/16 .................. 5
PHMS #10-24 x1/2 . ......... ... ............ 4
HEXNUT#10-24 .. ... ... ... .. ... ..... 4
WASHER SPLITLOCK1/4 .. ................. 4
HHCS 5/16-18x1-1/2 5.................... 2
HHST 1/4 x 1/2 B.. o 4
WASHERFLAT 1/4 ... ... ... . ............. 4
HHCS 5/16-18x1-1/4 FT5 ................. 2
HFWL 5/16-18 x3/4 . ... ... ... ... ... .... 2
HFWLNUTS/M6-18 .. ... ... 2
HHCS 5/16-18x1 ... ... ... ... ... ... .. Ref
WASHERFLATS5/16 ....................... Ref
RUBBERWASHERS5/16 .. ............... ... Ref
HHCS 3/8-16 x 1 5 Ref
ESNA3/B-16 ... ... ... . ... .. Ref
WASHERFLAT3/8 . ........ ... . it Ref

-35-

3
= ON R 2 By g R B a0 = ANl o X

Ref
Ref

P NDADE AR WRAROORAEAN,

o ]
=
® AL A WN ==, =, | § Amaaaa A, 2@, A 2 Nl "

Ref
1
10z
AR

NN DEENEAEDDOOTOWRORAREN

Ref
Ref
Ref
Ref
Ref
Ref

k%
= L g R Am a0y g =y AN Al X o

PR WON o,

Py
[
0

Ref

P NBRDA AR DDOOWROOMABMN,

Ref
Ref
Ref
Ref
Ref
Ref




PART NO. DESCRIPTION ASSY]|
415-2625-2 |BURNER ASSEMBLY U2BABLS-LP x]
415-2626-0 |BURNER ASSEMBLY U28ABLS-N [x
[TEM| PART NO. DWG. NO. . DESCRIPTION aQTy
1 ]039-1047-8 D23-168 BURNER WELDMENT - U28 1]1
2 |069-1155-6 D32-012 BURNER CUP - MACHINED <uU28> |11
3 |039-1071-8 D72-075 CLOSURE VANE - IGNITOR <U28) |1 |1
4 |415-1309-4 2A-0010 FLAME SWITCH SHROUD ADDY 1)1
S [048-1002-4 PART ID IGNITOR PLUG I-31 1)1
6 |053-1004-0 PART ID IGNITOR PLUG NUT 14MM 1]1
7 |007-1229-9 PIPE PLUG 1/2° 11
8 |039-1068-4 D72-075 CLOSURE VANE - U28 2|-
9 |026-1023-6 PART ID FLAME SWITCH (N/CLOSED) 1)1
10 [038-1143-7 3A-0011 FLAME SWITCH WIRE ASSY 20° 1]1
A |090-1264-2 RHMS 1/4-20 X 5/8 SS 3]3
B |090-1266-7 RHMS 1/4-20 X 1 SS 1016
C |092-1025-3 WASHER SPLIT LOCK 1/4 13|19
D [091-1035-4 HEX NUT 1/4-20 13[9
E |092-1006-3 WASHER FLAT 1/4 13[9

Fig. 17 Lower fan-heater assembly, burner parts group, p. 20f4  scowo

-36-




~
]
g
®
]
>
a
]
w
Q
=]
a
Zz

jod
)
r4
a
-
<
-
o
<
-
%)
z
[
X
-
0
I
w
[}
©

ATTACH TO FLAT, SIDE OF
LOW-FIRE SOLENDID

Fig. 17 Lower fan-heater assembly, LP version, p. 3 of 4

-37-

3C-0140

LIQUID PROPANE SHOWN

VENTURI MOUNTING GUARD
C(FOR REFERENCE ONLY)

ORIFICE CENTERING GUIDE




Fig. 17 Lower fan-heater assembly, natural gas version, p. 4 of 4

-38-

NATURAL GAS SHOWN

3C-0140

VENTULRI MOUNTING GUARD

ORIFICE CENTERING GUIDE

(FOR REFERENCE ONLY)




FIG. 18 LOWER FAN-HEATER HEATER CONTROL BOX

&
3

‘Omm\lm(ﬂ—*l

415-2620-3
415-2623-7
415-2621-1
415-2624-5

Part No.

036-1117-5
043-1006-6
415-2643-5
044-1014-8
041-1002-9
041-1006-0
033-1045-5
415-3021-3
415-2327-5
037-1030-8
047-1001-8
050-1001-2
027-1010-1
016-1002-1
038-1003-3
038-1312-8

090-1193-3
090-1181-8
092-1011-3
090-1357-4
090-1177-6
090-1174-3
069-1126-7
023-1016-7
095-1005-8

425-3440-5
415-3441-3

Part No.

045-1015-2
043-1007-4
016-1003-9
053-1005-7

090-1414-3
090-1070-3
092-1027-9
091-1037-0
090-1181-9

CONTROL BOX ASSY. - U28AB3 230V 3-PHASELP ...... X -
CONTROL BOX ASSY. - U28AB3 230V 3-PHASE NAT. GAS . - X
CONTROL BOX ASSY. - U28AB3 460V 3-PHASELP ....... - -
CONTROL BOX ASSY. - U28AB3 460V 3-PHASE NAT. GAS . - -

Description . ............iiii Qty. Qty.
CONTROL BOX WELDMENT -U28ABLS . ................ 1 1
IGNITION TRANSFORMER-220V/6000V .18KVA . ... ... .. Lo 1
PL-021 BURNER CTRL BOARD ASSY. (w/o Control Relay) . . . 1 1
CONTROL RELAY 230V5A8-PIN ...................... 1 1
PRESSURE GAUGE 0-30PSI ......................... 1 -
PRESSURE GAUGE 0-15PSI ........ ... ....... .. ... - 1
NYLON TUBEASSY.-1/8x11 .. ...... .. ... .. ..., 1 1
PLUMBING ASSY.-U1028C-LP .. ...................... 1 -
PLUMBING ASSY.-U28AB-N ............. ... ........ - 1
NEOPRENE SPACER 1x1x1/4 ... ... .. ... ... .......... 1 1
FUSE HOLDER 250V 2P F-1/4x1-1/4 ... .............. ... 1 1
FUSE 5A 230V FERRUL 1/4x1-1/4 .. ... ................ 1 1
THERMOSTAT HI-LIMIT 200°F . ....................... 1 1
GROMMET -5/8XT7/8 . ... . i 1 1
IGNITIONWIREASSY. 26 IN. . ........................ 1 1
WIRING HARNESS ASSY - U28AB/U36AB ... ............ 1 1
PHST #8x3/8 B o 2 2
PHST #8x3/8 F o 6 6
WASHER FLAT 3/8 . .. .. e 4 4
PHST #6-32x3/4 F o 2 2
RHST #6-32x5/8 F o 2 2
RHST #6-32x3/8 F o 2 2
SILICONCAULK . ... ... i AR AR
CATCH ASSY .. 2 2
POPRIVET1/8X.250 . . ... oot 4 4
MOTOR CONTROLS
U-1028 MOTOR CONTROLS 230V3PH ................. X -
U-1028 MOTOR CONTROLS 460V 3PH ................. - X
Description .. ...... ... Qty. Qty.
TERMINAL STRIP ASSY.-50A 3-POSITION . ............. 1 1
TRANSFORMER - 460V/230V .25KVA ... ................ - 1
GROMMET -1/4x 27132 .. ... i 1 1
GROUNDLUG ... ... s 1 1
LOCKWASHER -#8EXTTEETH ....................... 1 1
HHCS 5/16-18 X 3/4 . . . ... .. e 1 1
SPLIT LOCKWASHER -5/16 .. ............ ... ........ 1 1
HEXNUT-5/M16-18 ... ... . i 1 1
PHST#8X3/8 ... 3 7

-39-

-

>
ARNIANDNODNNDRN [ G QN

E
3 ¢ X

Fx. ..

-

>
ANINNNNDN A A A A A




MOTOR
END

®®\

FOR PARTS IN
THIS AREA SEE

0o 0

MOTOR CONTROLS

3C-0539

O 230V 3-PHASE

@ 460V 3-PHASE

Fig. 18 Lower fan-heater control box, p. 2 of 2

-40-

1028CTL.DS4




FIG.19 LOWER FAN-HEATER HEATER PLUMBING - LP MODELS

Item Part No. Description . .............. i Qty.

415-3021-3 PLUMBING ASSY. U1028C - LP CONTROL BOX . X
1 032-1024-2 ORIFICE -.250" .. ... ... .. . . i 1
2 007-1157-2 CROSS -3/4" ... .. . . 1
3 007-1176-2 NIPPLE-CL3/4" .. ... .. . . . i 1
4 007-1150-7 BUSHING -HEX 3/4TO1/8 .................. 1
5 007-1164-8 ELBOW-STREET3/4 .. ..... ... ... ... .. ... 2
6 031-1004-6 SOLENOID VALVE ASSY.-3/4" . . ............. 1
7 007-1151-5 BUSHING -HEX3/4TO1/2 .................. 1
8 007-1170-5 NIPPLE-CL1/2" ... ... . . i 1
9 031-1006-1 SOLENOID VALVE ASSY.-1/2" . .. ............ 1
10 007-1172-1 NIPPLE-1/2Xx2 ... .. . i 1
11 007-1177-0 NIPPLE-3/4Xx2 ... ... i 1
12 062-1013-2 RUBBERWASHER-2/3PIPE ................ 1
13 062-1012-4 RUBBER WASHER-1/2PIPE ................ 1
14 007-1154-9 COUPLER - 1/2" ... . i 1
15 007-1155-6 COUPLER-3/4"TO1/2" . . ... ... ... 1
16 007-1253-9 ELBOW-120DTO12TU .................. 2

415-3232-6 U1028AB-LS PLUMBING ASSY.(LP) .......... X
17 007-1160-6 12"ELBOW ... 1
18 031-1016-0 FLOW CONTROL VALVE 1/2" .. .............. 1
19 007-1181-2 TEE1/2x1/2x1/2 ... .. .. . . 1
20 007-1702-5 STRAINER ASSY. 1/2" . .. ... ... 1
21 007-1172-1 NIPPLE 1/2X2 ... .. e 1
22 042-1002-7 PRESSURE REGULATOR 1/2" . .. ............. 1
23 007-1769-4 ELBOW ADAPT. 7/8-14J1Cx1/2.............. 1
24 007-1170-5 NIPPLE CL 1/2" . .. .. . i 3
25 007-1187-9 CONNECTOR-1/2NPTTO1/2TU ............ 2
26 410-1826-8 TUBE ASSY.-COPPER1/2" ................. 2

-41-




ITEM 1 ORIFICE
RESTS AT 90 DEG.
ANGLE BELOW ITEM 4.

BURNER CONTROL BOX

Fig. 19 Lower fan-heater plumbing, LP models, p. 20f2

1028PLMG.DS4

_42-




FIG. 20 LOWER FAN-HEATER HEATER PLUMBING - NAT. GAS MODELS

415-2327-5 BURNER PLUMBING ASSY. - U1028 NAT.GAS .. X
Item Part No. Description . ............ .. .. .. Qty.
1 031-1004-6 SOLENOID GAS VALVE -3/4 NPT . ............ 1
2 041-1006-0 PRESSURE GUAGE -0-15PSI .............. Ref
3 033-1045-5 NYLONTUBEASSY. ........ ... ....... ... Ref
5 031-1028-5 SOLENOID GAS VALVEASSY. ............... 1
6 007-1048-3 BALLVALVE-3/4NPT ...................... 1
7 007-1157-2 CROSS-3/4 ........... e 1
8 007-1106-9 PIPETEE-1x1x3/4 ... .. ... ... .......... 1
9 007-1150-4 HEX BUSHING-3/4t01/8 ................... 1
10 007-1712-4 HEX BUSHING - 1-1/4t0 3/4 NPT . .. ........... 1
11 007-1094-7 ELBOW-80°3/4 NPT . ..................... 2
12 007-1091-3 DRESSER ELBOW -90° 3/4PIPE . ............ 1
13 007-1176-2 CLOSENIPPLE-3/4NPT ................... 3
14 007-1104-4 CLOSENIPPLE-1NPT ..................... 1
15 007-1098-8 NIPPLE -3/4NPT x4 .. .. ................... 1
16 007-1264-6 NIPPLE-3/4NPT X5 ... ........... ... 1
17 007-1097-0 TOENIPPLE -3/4 NPT x3-1/2 ................ 1
18 032-1042-4 ORIFICE -3/4 NPT (.375DIA)) ................ 1
19 007-1291-9 TOENIPPLE-3/4NPT x4 ................... 1
20 016-1003-9 RUBBERGROMMET . ...................... 1
21 062-1013-2 RUBBERBUSHING ........................ 2
22 048-1028-9 STRAINRELIEF - 1/2" ... ... .. ... ... ..... 1
23 048-1027-1 PLUG FOR 1"NPTFEMTHREADS ............ 1
25 059-1031-0 HANGERBOLTSTRAP ..................... 1
26 059-1038-5 HANGERBOLT . ... ... .. .. .. it 1
27 007-1095-4 HEX BUSHING-1-1/4x1 .. .................. 1
28 091-1037-0 HEXNUT-5/16-18 ........ ... oot 6
29 092-1008-9 FLATWASHER-5M16 . ...................... 4

-43-




ITEM 18 ORIFICE
RESTS AT 90 DEG.
ANGLE BELOW ITEM 9.

(15)

BURNER
CONTROL

NGPLMG.DRW

Fig. 20 Lower fan-heater plumbing, natural gas version, p. 2 of 2

-44-




FIG. 21 UPPER FAN-HEATER ASSEMBLY

v X

U2539C3-2V-LP U2539C FAN-HEATER ASSEMBLY - 3-PH 230VLP ............ X -

U2539C3-2V-N U2539C FAN-HEATER ASSEMBLY - 3-PH 230V NAT.GAS ....... - X

U2539C3-4V-LP U2539C FAN-HEATER ASSEMBLY -3-PH460VLP ............. - -

U2539C3-4V-N U2539C FAN-HEATER ASSEMBLY - 3-PH 230V NAT.GAS ....... - -
Item  Part No. Description .. ... ... Qty. Qty.
1 410-1824-3 HOUSING WELDMENT -539 ... ... ...t 1 1
2 401-4085-7 BURNER SUPPORTBRACKET .. ... ... s 4 4
3 401-4086-5 BURNERLINER . ... ... . s 1 1
4 406-1989-2 BURNERLINERSPACER . ... ... ... . . i 8 8
5 011-1067-5 ACCESS DOOR ... 1 1
6 023-1015-9 HANDLE ASSEMBLY ... ... .. i 1 1
7 029-1172-5 DECAL -WARNINGCLOSECOMP .. ... ... ... .. 1 1
8 029-1143-6 DECAL-WHITETRIANGLE . ... ... ... i 2 2
9 027-1006-9 THERMOSTAT HI-LIMIT 200°F .. ... ..o 1 1
10 067-1107-1 ELECBOXUNILET 1/2 . .. ... e 1 1
1 067-1091-7 ELECCOVERUNILET 1/2 ... ... s 1 1
12 067-1090-9 ELEC GASKETUNILET 1/2 .. .. .. . s 2 2
13 067-1117-0 PLUG 172 . 1 1
14 415-2214-5 CONDUIT ASSEMBLY 3/8X 16 . ... . it 1 1
15 048-1068-5 HOLE PLUG 5/16 . ... 2 2
16 002-1318-1 MOTOR -25HP 3PH 17256TODP .. ... ... .. . i 1 1
17 062-1008-2 MOTOR SHIM 16 GA ... .. .. s AR AR
18 415-2215-2 CONDUITASSEMBLY 1X36 .. ...ttt 1 1
19 415-2839-9 PROPELLERASSEMBLY . ... . ... e 1 1
20 069-1145-7 CORROSION INHIBITOR . . ... e AR AR
21 401-3418-1 VENTURI 39" . 1 1
22 410-1691-6 BASKET GUARD ... ... . .t 1 1
23 011-1094-9 GUARD CENTER CAP . . . .. 1 1
24 410-1842-5 BURNERASSEMBLY -U2539 ... ... ... 1 1
25 415-2946-2 PLUMBING ASSEMBLY U2539-LP . ... ... ... i 1 -
25 415-2945-4 PLUMBING ASSEMBLY U2539-N . ...... ... ... .. . it - 1
26 401-4090-7 PLUMBING BRACKET .. ... .t 1 1
27 401-4089-9 PLUMBING CLAMP . ... .. e 1 1
28 415-1713-7 CONDUITASSEMBLY 3/8X16 . ... ..ot 1 1
29 415-1714-5 CONDUITASSY. 3/8x24 2WIRE) . ... 1 1
30 415-2213-7 CONDUIT ASSEMBLY 3/8X22 ... ...t 1 -
31 415-3029-6 VAPORIZER PLUMBING ASSEMBLY . ..... ... ... .. ... ... 1 -
32 401-4092-3 VAPORIZER SUPPORT BRACKET .. ... ... 1 -
33 410-1827-6 VAPORIZER SUPPORT WELDMENT ........................... 1 -
23 401-4093-1 VAPORIZERHOLE COVER .. ... ... e - 1
34 029-1076-8 DECAL -LP SUPPLY . ... . . e 1 -
34 029-1078-4 DECAL-NG SUPPLY . .. .. - 1
35 029-1040-4 DECAL - OPERATING PRECAUTIONS ... ... ... ... ... .. ..., 1 -
36 007-1156-4 COUPLER 3/4 80 .. ... e 1 -
37 007-1080-6 ELBOW 3/4 80 .. ... ittt 1 -
38 007-1059-0 STRAINER ASSEMBLY 3/4" . . .. ... . s 1 -
39 007-1339-6 CONNECTOR3/4NPTTO 1/2TUBRASS . ... ...... ... ... 1 -
40 033-1039-8 COPPERTUBE ASSEMBLY 1/2x36 .. ... ... ... 1 -
41 007-1295-0 NIPPLECL3/4 80 ........ it 1 -
42 007-1084-8 BUSHING HEX 3/4TO1/4 .. ... . . . s 1 -
43 415-2163-4 HEATER CONTROL BOX 4V .. ... .. i - -
43 415-2160-0 HEATER CONTROLBOX 2V ... ... i 1 1
44 010-1001-6 DECAL-MODELNUMBER . ... ... ... 1 1
45 325-1818-5 GASKET . . e 2 2
46 067-1058-6 ELEC CONNECTORSTRAINRELIEF ... ... ... .. ... ... ... ... 1 1
47 048-1032-1 HOLEPLUG 7/8 -DOMED ... ... ... .. - 2
48 026-1023-6 FLAME SWITCH (N/CLOSED) .. ...« ..t 1 1
49 401-4149-1 FLAME SWITCHBRACKET .. .. ... ... .. e 1 1
50 007-1747-0 PIPEPLUG 1/4 . . . 1 -
51 038-1194-0 FLAME SWITCHWIRE ASSEMBLY ... ....... .. ... .. . 1 1
52 048-1063-6 IGNITORPLUG ... ... e 1 1
53 038-1014-0 IGNITIONWIRE ASSEMBLY .. ... ... . e 1 1
A 090-1304-6 CBLT 3/8-16 X1 5 ... e 8 8
B 092-1028-7 WASHER SPLITLOCK 3/8 . . .. .ot 12 12
o] 091-1040-4 HEX NUT 3/8-16 ... .. e 20 20
D 090-1294-9 CBLT 5/16-18 X 1-1/2 5 . . . . e 8 8
E 092-1027-9 WASHER SPLITLOCK 5/16 .. ... . oot 16 12

45

B

> >

A Aaaa, AR HAAAAMmaaaa,;, A, Aaaaaaaaa,; AaaaadaalAaNSaAaN=SR AN A0 b

N —
00 ON

E
< X

>

>
| A maaa; aaaadaalaN 2 aNaaaNaaamah =

A A, B AN AN,

8
12
20

12




091-1037-0
406-1253-3
092-1011-3
090-1208-9
090-1194-1
090-1163-6
090-1106-5
092-1015-4
092-1030-3
091-1042-0
090-1072-9
092-1008-9
091-1051-1
062-1015-7
090-1086-9
090-1105-7
090-1292-3
326-1047-9
090-1291-5
090-1595-9
090-1088-5
091-1055-2
090-1261-8
091-1035-4
092-1025-3

OO0OWMPNXXS<CHMOWDIOUTUOZErX«—IEOTM
Uomg =3 0vozxg ®

HEX NUT 5/16-18 . ... ... . . ... 16
U-BOLT 3/8-16 . . . . .. 1
WASHER FLAT 3/8 . ... ... . ... 12
PHST #10 x 172 A . . 2
HHST #8 x 1/2 .. .. . 2
PHMS #8-32 x 3/8 ... .. .. . .. 2
HHCS 1/2-13 x1-3/4 5 ... . .. ... ... .. ... ... ... 4
WASHER FLAT 1/2 ... .. 20
WASHER SPLIT LOCK 1/2 ... ... ... .. ... . . ... . ... ... 12
HEX NUT 1/2-13 ... 12
HHCS 5M16-18 x 1 5 .. .. .. ... ... ... ... ... 10
WASHER FLAT 5/16 .. .. ... . ... ... . . 20
ESNA 5/16-18 . . . . . .. 12
RUBBER WASHER . . e . 8
HHCS 3/8-16 x 1 5 . .. ... . . . 4
HHCS 1/2-13 x1-1/2 5 . . .. ... 8
CBLT 5/16-18 x 1 5 .. .. . . . 4
U-BOLT ... . 2
CBLT 5/16-18 x3/4 5 .. ... ... ... ... .. ..... ... .. e 6
CBLT 3/8-16 x3/4 5 ... ... . ... . . . .. ... 2
HHCS 3/8-16 x 1-1/4 FT5 ... ... ... .. .. ...... ... ........... 2
ESNA 3/8-16 . . ... ... 2
RHMS 1/4-20 x 1/2 SS . . . . . . 2
HEX NUT 1/4-20 SS . . . . ... . 2
WASHER SPLIT LOCK 1/4 . ... ... . ... ... ... ............ 2

ERDN.T_MIEMé

W/0 MOTOR, BLADE,
AND VENTURI

CONTROL BOX BASE
HOUSING WRAP

VAPOR HIGH LIMIT SWITCH
BURNER HIGH LIMIT SWITCH
BRANCH CIRCUIT CONTROL

Fig. 21 Upper fan-heater assembly, p. 2 of 3 300187

46-

LIQUID GAS SOLENOID VALVE
MAIN VAPOR SOLENOID VALVE
HIGH FIRE VAPOR SOLENOID VALVE

NNDNNMNNONNON OO

NNONNNMNNNON AN

NNNRNNDNON D~ ON




.47-

IGNITOR PLUG

/ PART OF HOUSING REMOVED




FIG. 22 UPPPER FAN-HEATER CONTROL BOX

415-2160-0 FAN-HEATER CONTROL BOX ASSY.-230V 3-PHASE ............... X -

415-21634 FAN-HEATER CONTROL BOX ASSY.-460V3-PHASE ................ - X
item  Part No. DesCription . . . ... Qty. Qty.
1 043-1007-4 TRANSFORMER - 460V/220V . ... ... e - 1
2 043-1006-6 TRANSFORMER - 220V/6000V .18 KVA . .. ... ... ... .. ... ... ... 1 1
3 037-1030-8 NEOPRENE SPACER 1x1x1/4 .. . .. ... ... .. ... i 1 1
4 047-1001-8 FUSE HOLDER 250V 2P F (1/4 x 1-1/4) . . ... ... ... .. ... 1 1
5 050-1001-2 FUSE 5A 230V FERRULE (174 x1-1/4) . .. ....... ... ... ... ... ..... 2 2
6 006-1188-9 TERMINAL LUG .. .. e 1 1
7 045-1015-2 TERMINAL STRIPASSY.-50A3-POS . ... ... ... ... ... 1 1
8 420-2643-5 BURNER CONTROL BOARD ASSY. (w/o controlrelay) . ................ 1 1
10 044-1014-8 CONTROL RELAY . ... e 1 1
12 069-1126-7 SILICON CAULK . ... e AR AR
13 048-1049-5 NYLONBUSHING 37/64 . .. .. ... . e 2 2
14 048-1032-1 HOLE PLUG-7/8DOMEDCAP . ... ... . e 2 2
15 410-1696-5 CONTROL BOXWELDMENT . ... ... i 1 1
16 401-1055-3 CONTROLBOXLID ...ttt 1 1
17 023-1028-2 SPRING LATCH . ... . e 1 1
18 017-1038-1 ORING-9/MB6 X34 . . 1 1
19 406-1673-2 GASKET 1/4 x 1/2X10-1/16 . .. ... o 2 2
20 406-1810-0 GASKET 1/4 X 1/2 X 22-TI8 . . . . . o 2 2
21 420-1151-0 DECAL -BURNER CONTROLWIRING . ........... ... ... ..., 2 2
22 029-1087-5 DECAL - POWER DISCONNECTWARNING .. .................... ... 1 1
23 016-1002-1 GROMMET 5/8 X 7/8 . . ..ttt - 1
A 090-1359-0 HHCS 1/4-20x5/8 GR#5 . . ... .. 2 2

091-1049-5 ESNA 1/4-20 . . .. o 2 2
c 092-10086-3 Flatwasher 1/4 . . . . ... . .. . 2 2
D 092-1024-6 Lock washer 1/dintteeth . ... ...... ... ... ... ... ... .. .. .. 1 1
E 090-1193-3 PHST#8X3/BTYPE B .. ... 4 4
F 090-1482-0 PHST #6X1/2 TYPE A . .. o e e 2 2
G 090-1405-1 PHST #6-32X7/8 Type F . . ... e 2 2
H 090-1362-4 RHST #12x1/2 Type A . . . . i 3 5

3D-0050 0S4
PLOZ1 BONRD /@ WARNING DECAL

w/o RELAY s :l DECAL

1;8

VAPOR

H-UMIT
SWTCH

®
| -©® 3y
@

AT
é @ é smrrusmoc. el

440V MODELS ONLY

Fig. 22 Upper fan-heater control box 30-0050

-48-




FIG. 23 UPPER FAN-HEATER PLUMBING

i
3

mm\tmmhww—-l

415-2945-4
415-2946-2

Part No.

007-1270-3
007-1104-4
007-1294-3
007-1242-2
041-1007-8
007-1293-5
007-1067-3
007-1285-1
007-1249-7
007-1160-6
007-1174-7
007-1226-5
007-1187-9
410-1244-4
031-1017-8
042-1002-7
007-1261-2
007-1172-1
056-1529-9
007-1770-2
007-1253-9
007-1283-6
007-1105-1
007-1215-8
406-2001-5
406-1465-3
406-1464-6
401-4091-5

PLUMBING ASSY. - U2539-N, NAT. GAS MODELS .......... X
PLUMBING ASSY. - U2539-LP,LPMODELS ................ -
Description . ......... .. ... Qty.
ELBOW - 1" NPT X 90° . . ... . e 2
CLOSE NIPPLE-1"NPT-SCH40 .............. ... ...... 1
NIPPLE - 1"NPT x5.5"-SCH40 ................ ... ... ... 1
NIPPLE - 1"NPTx2"-SCH40 ......... .. ... iiun.. 2
PRESSURE GAGE -0-15PSI-25NPT-ML . ................. 1
BUSHING 1"NPTTO .25 NPT . ... ... e 1
BUSHING-1"NPTTO.50NPT ........ ... i 2
TEE-SIDEOUT-1"NPT-SCH40 .................c.co.un 1
NIPPLE - .50"NPTx1.5-SCH40 .......... ... ... ... .... 1
ELBOW-.50"NPTx90°-SCH40 . ............. ... ... .... 2
NIPPLE - 50"NPTx3-SCH40 .. ......... ... ... ........ 2
BALL VALVE - 50" NPT ... .. e 1
ADAPTOR-ST.5SAEFLARE .5"NPT . .................... 2
COPPER TUBE ASSY. 0.5" ... ... e 1
SOLENOID GASVALVE -1"NPT . ...... ... ... ..., 2
PRESSURE REGULATOR 1-50 PSI-.5"NPT . ............... -
EL-SIDEOQUT-.50"NPT-SCH40 . ....................... -
NIPPLE - .50"NPTx2-SCH40 ......... .. .. ... ....... ... -
THERMISTAT ASSY . ... e -
NIPPLE-1"NPTx4-SCH40 .................. ... ....... 1
ADPTR-90°-.5SAEFL-.50"NP ... ... ... . ... ... ... .. -
ELBOW-SIDEOUT-1"NPT-SCH40 ..................... 1
UNION-FEM-1"NPT-SCH40 .......................... 1
NIPPLE-1"NPTx3-SCH40 ............. ... ... ........ 1
ORIFICEPIPE-5.5"LG . ... .. it 1
ORIFICE - 5/8" . .. . e 1
ORIFICE - 1/2" -
PLUMBING COVERPLATE . ... ... e 1

-49-

=
_;_.;,_._;_;_._.._a._;_._;_.m_;w_-NMN_xm-A-AN—x—»le >,




I31v10d AM3IA

‘ALI¥VYID
mau)uu.om

(€2 1d) NOINN
INITIVLSNI

D1 d013d
NMOHS SV
A /2 13vd NaHL

(02 L3V
31ddIN SSvd

PR T,
SIZFIIN
/
’ “‘
ALY
W
R
I
]/
S
S
\\\‘- )

I__'I
R
n
e

I

a03
133IN03Y

3NvdOdd aInoIn _ g

g’
'.

A Wl
(== =
e T =
SYD IVANLYN P s
Q@ [ ) |
.I‘I.

@& TR0 ®

ONOIO

Fig. 23 Upper fan-heater plumbing, p. 2 of 2

3C-0393

-50-




FIG. 24 LIQUID PROPANE FUEL MANIFOLD

777-1854-2

Part No.

415-1497-7
007-1059-0
007-1229-9
007-1085-5
031-1034-3
007-1080-6
007-1082-2
054-1007-2
10 007-1023-8
11 007-1064-0
12 415-1485-2
13 007-1087-1
14 007-1084-8
15 031-1025-1
16 069-1105-1
18 090-1267-5
19 092-1025-3
20 091-1036-2
21 090-1012-5
22 092-1008-9
23 092-1027-9
24 091-1037-0
25 325-1750-0
26 048-1007-3
28 092-1006-3
29 325-1750-0
30 090-1047-1
31 091-1042-0
32 092-1015-4
34 007-1444-4
35 415-1512-3
36 007-1234-9
38 007-1295-0
39 007-1084-8
40 007-1602-7

T
3

ONOHWN = |

LPFUELMANIFOLD .........ciiiiiiiiiennnnnanannnnns X
Description . ........... .ot Qty.
LP MANIFOLD ASSY. (Includes the following parts)

3/4 NPT IN-LINESTRAINERC.P. .. ........ ... ... ... 1
12NPTPIPEPLUGC.P. ... ... 1
3/4 NPT x3LONG NIPPLESCH80C.P. .................... 2
3/4 NPT SHUT-OFF VALVE 120/240V ... ................... 1
3/4 NPT 90° ELBOW xHEAVYC.P. .. ... ... ... . .. 1
3/4 NPT FEMALE UNION 300LBSP.CP .................... 1
3/4 CONDUITHANGER . ...... ... .. 3
3/4x3/4 x3/4 NPTTEEXxHEAVYC.P. .. ... .. ............. 3
90° ELBOW 1/4 NPT TO 3/8 TUBE (45° FLARE) ............. 2
FLEXIBLE HOSE ASSEMBLY 16"LONG .. .................. 2
3/4 NPT x 44 LONG PIPESCHB80TBE.CP. ................ 1
3/4 TO 1/4 NPT REDUCERBUSHINGC.P. .................. 1
HYDROSTATICRELIEFVALVE . ......... ... .. ... 1
RELIEFVALVECOVER . ...... ... ..o 1
1/4-20UNC x 1 LONG SLOTRH.CS.CP................... 6
1/4 LOCKWASHERSPLITC.P. . ... ... i 6
1/4-20UNCHEXNUTC.P. .. ... i 6
5/16-18 UNC x 3/4 LONG HEXHEADM.S.C.P. ............... 6
5M6 FLATWASHERC.P. .. ... ... . i 6
5/16 LOCKWASHER SPLITC.P. ... ... ... ... .. ... ... 6
5/16-18 UNCHEXNUTC.P. ... .. ... ... i 6
GAS MANIFOLD MOUNTING BRACKET .................... 3
PLASTIC PLUG (NIAGRA#246-P) . ........................ 1
14FLATWASHERC.P. ... ... 3
GAS VALVE CARRIERBRACKET . ........... ... 1
1/2-13 UNC x 1 LONG HEXHEADBOLTC.P. ................ 2
1/2-13UNCHEXNUTC.P. ... ... 2
12FLATWASHERC.P. . ... ... . 2
1/4" NPT NIPPLE, HEXBRASS . ... ... ... ... ... ... oo 2
LP SOL. VALVE & CORD ASSEMBLY ...................... 2
MALE UNION 1/4 NPTTO 3/8 TUBE (45°FL.) ................ 2
3/4NPTCLOSENIPPLESCHB80 .. ..., 1
BUSH-HEX3/4X1/4 ... .. .. .. 3
NIPPLE 3/4x4"SCHB80 ......... .. ... ... ... ... ... ... 1

-51-




ACTUATOR MUST BE IN POSITION
SHOWN. IF ROTATING IS NECESSARY,
SEE VENDOR'S INSTRUCTION SHEET —
THAT COMES WITH VALVES FOR
PROPER PROCEDURE.

2125LMAN.DS4 ~

Fig. 24 Liquid propane fuel manifold, p. 2 of 2

52




FIG. 25 NATURAL GAS FUEL MANIFOLD

777-1855-9 NATURALGAS FUELMANIFOLD ..........cciiinvnnnnnnn X
ltem  Part No. Description . ... ... .. ... Qty.

007-1058-2 NG MANIFOLD ASSY. (Includes the following parts)
1 007-1063-2 2-1/2 NPT IN-LINE STRAINERC.P. ........ ... ... ... ...... 1
2 007-1113-5 1-1/4NPTPIPEPLUGC.P. ... ... .. . .. 1
3 007-1145-7 2-1/2 NPT x4 LONG NIPPLESCH40C.P. .................. 3
4 031-1036-8 2-1/2 NPT SHUT-OFF VALVE 120/240V . ................... 1
5 007-1138-2 2-1/2 NPT 90° ELBOWSCH40C.P. ........ ... ... ... ... 1
8 007-1139-0 2-1/2 NPT FEMALE UNION 150 LBSP.CP. ................. 1
9 007-1146-5 2-1/2 NPT x28 LONGPIPESCH40TBE. CP. .............. 1
10 054-1027-9 2-1/2CONDUITHANGER . . . .. .. i 3
1 007-1117-6 1-1/2 NPT CLOSE NIPPLE SCH40C.P. .................... 2
12 007-1104-4 1"NPT CLOSENIPPLESCH40C.P. ....................... 2
13 007-1105-1 1" NPT FEMALE UNION 150 LBSP.CP ... ... .. .. ......... 2
14 033-1007-5 1"NPTxLONG MALEGASHOSE ........................ 2
15 007-1120-0 1-12 TO1"NPTHEXBUSHINGC.P. ........ ... ... ....... 2
16 007-1116-8 1-1/2 NPT SHUT-OFFVALVE .. ....... ... . i 2
17 007-1147-3 2-1/2 NPT x43 LONG PIPESCH40 TBE. CP. ............. 1
18 007-1143-2 2-1/2x2-12x1-1/2NPTRED TEESCH40C.P. . ............. 2
19 007-1141-6 2-12NPTPIPEPLUG C.P. ... ... . i 1
20 092-1008-9 5M6 STDFLATWASHER CP. .. ... ... ... .. .. .. oot 15
21 092-1027-9 5/16 SPLITLOCKWASHERC.P. .. ... ... ... ... ... ... ... 15
22 091-1037-0 5/16-18 UNCHEXNUT CP. ... ... ... .. ... .. ... 15
23 090-1070-3 6/116 x 3/J4 LONGHHMS C.P. ... ... ... . . . 15
24 325-1750-0 GAS MANIFOLD MOUNTING BRACKET .................... 6
25 090-1267-5 1/4-20 UNC x 1"LONG SLOTRHCSC.P. .......... ... ...... 3
26 092-1025-3 1/4 SPLITLOCKWASHER C.P. ... ... ... ... . ... ... 3
27 091-1036-2 1/4-20UNCHEXNUTC.P. .. ... . 3
29 007-1276-0 2-12NPTx 8 LONGNIPPLESCH40 C.P. ........ ... ...... 1

53-




A l ‘ A
FRONT PANEL OF DRYER BODY

TO BURNER PLUMBING PARTS

NGMANIF.DS4

Fig. 25 Natural gas fuel manifold, p. 2 of 2

-54-




FIG. 26 TRANSPORT ASSEMBLY

TK-400 4-AXLE TRANSPORTKIT ... ..iiiiiiiiiiiiiiiianeenns X
Item  Part No. Description .. ... ... Qty.
1 325-1352-5 DROPAXLECROSSBEAM . ... ... ... ...t 2
2 312-1062-8 DROP AXLEWELDMENT ... ... ... ... .. i 4
4 069-1123-4 HUB ASSEMBLY (DEXTER) .. .. ... 8
5 312-1033-9 RIMAND TIREASSEMBLY.. .. ... ... ... .. i 8
A 090-1117-2 HHCS 5/8-11x2 5 ... ... ... . . i 18
B 091-1062-8 ESNA Locknut 5/8-11 ... ... ... .. .. .. 18
(o} 090-1123-0 HHCS 3/4-10x5 5 ... ... ... .. . . i 4
D 091-1065-1 ESNALocknut3/4-10 .. ... .. ... ...t 4
E 090-1111-5 HHCS 1/2-13 X2 1/2 . . . i 4
F 091-1060-2 ESNA Locknut 1/2-13 . ... ... .. . .. 4
G 092-1015-4 Washer, flat 1/2 . ... ... ... 8

TRANSPRT.DS4

Fig. 26 Transport assembly

-55-




HARDWARE ABBREVIATION CODES
BBLT Bin bolt RHST Round head self tap
CBLT Carriage head bolt SFBP Socket flat head screw
ESNA Locknut SHBP Sq'uare head set screw, beveled
FHMS Flat head machine screw point
SHCN Square head set screw, cone
HFST Hex flange self tap point
HFWL Hex flange whiz lock SHCP Square head set screw, cup point
HHCS Hex head cap screw SKCS Socket head cap screw
HHST Hex head selif tap SKCP Socket head set screw, cup point
HWST Hex washer self tap STAP Self tap
KCSS Knurl cup set screw THMB Thumb screw
PHMS Pan head machine screw THWL  Truss head whiz lock
PHST Pan head self tap TRSS Truss head machine screw
RHMS Round head machine screw
8-7-97

FARM FANS

Division of ffi Corporation
5900 Eimwood Ave.® Indianapoiis. IN 46203
© 1997 ffi Corporation Printed in U.S.A.




